28470-G01

a EIEER Company

SERVICE PARTS MANUAL

ELECTRIC AND DCS TXT VEHICLES

MODEL YEAR: 1998/99
REVISED: 8/99



SERVICE PARTS MANUAL

TXT
ELECTRIC
& DCS VEHICLES

MODEL YEAR: 1998

VEHICLES
TXT FLEET
TXT FLEET DCS

TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-448-8124
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

Service Parts Manual



LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

i Service Parts Manual



GENERAL INDEX

How to use the E-Z-GO Service Parts MaNUAL...........eeeeeenreeeerereessieeeseesereeseeeeseressasssssasseesaenes vii
ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
LYo oT= (== 1 (o) gl 2T=T 7= IO OO TSP PRRTUPRTRINE A-1
L =Y L= N =0 OO A-2
BATTERY CHARGER
» PowerWise™ Battery Charger, PowerWise™ + Battery Charger...........cocoiinimnnicssnnnneinninnnns B-1
BODY
« Front Cowl, Front Shield, Ashtray Kit, Instrument Panel ..o, C-1
* Floorboard, Floormat, ROCKEr PaANEL ........ccccereecrerrereerriereermrecterisrinietssriesessise st ssnsssssssnssssssns C-2
» Seat Wrap Support, Battery Tray RacK........ccovviiniiniiiiiiiciiiecnrccvssnresreesseceees C-3
» Rear Body, Bumper, Access Lid, Scuff GUards.............ccccvniminniiniinniie s C-4
 Rear Body-4 Caddy/Convertible Carrier, Footrest, Two Bag Attachment..........ccccecovvervenvrinnnnnnns C-5
* Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket ...........cccvcvvvvevircnnennennne C-6
* Message Holder, Cooler Jug, Cooler Box, Rake and Holder ..o C-7
* Four Bag AHAChMENT ...ttt e e a s e sesnees C-8
BRAKES
* Brake Pedal With LightS ..ccveccereiinincercntiiiiiinneinneccineens et reater s e ee e e et e s st e s e saae s senaaesersnne D-1
* Brake Pedal WIthOUL LIGOTS ....ccccceiiiieiiirisesrccereneere e r e rceres e e et s sssnee s sessssssesssasasesssnes D-2
* Equalizer and Brake CabIes.........ouvuiviniiiiiicinicinnciinten e D-3
e Wheel Brake ASSEIMDIY ....cuireireieeieeiieetreerrcre e s st s e rcr s e s e s s er et b s sassebe s sabe s sanans D-4

DIRECTION SELECTOR
B = e 110 1= (= v (o) S E-1

DIRECTION SELECTOR (DCS)

¢ DiIreCON SEIECION ... oo et eerecsanre s e s e e s s e e s s esn e s s ree s e s st e s s eee s sbae s sssbessansansasases E-1
ELECTRONIC SPEED CONTROL......oireirciiiitiieesresssessnessseesese st esstseeestesasesseesantassessntessesssnsesanerssssasanees F-1
« Electronic Speed Controller, SOIENOId..........ooceererieinierce e s F-1
ELECTRONIC SPEED CONTROL (DCS)...ciiciiiiirieireeecseersennrereessosenesssassasersesaressasesssaseessssses sosssassssssssassas F-1
« Electronic Speed Controller, SOlenoid............ccociiiimiiniiiniriciie e saeee F-1
ELECTRONIC SPEED CONTROL (HD) ..coutiretiireiierretireerrecrertree et e ersseseesssmesamrasnsesenessenenssmrsssesseneessons F-1
* Electronic Speed Controller, SOIENO0Id.......c..curecereercrerrnercneiriiistr e cen e F-1
ELECTRICAL SYSTEM
» Charger Receptacle (Non DCS), WiFiNG......c.covvenmniniiniiiisin i ssnseenens G-1
» Charger Receptacle (DCS), WiliNG ...eeeoeiiiieitciniiniciniennti s e saeees G-2
* Horn, Fuse BIOCK, HOUN MEEET ..ottt etre e s se s ses e e s et e e cmnnnne s en e enns G-3
* Turn Signal, Key Switch, State of Charge Meter ... G-4
» Brake Pedal & Taillight CONNECHONS...c...coriiiiiieeeeee et G-5

SECTION Page No.

Service Parts Manual



l GENERAL INDEX ‘

SECTION Page No.
ELECTRICAL SYSTEM (Continued)

¢ Headlight and CONNECHONS.....ccccitiirirrierrecer ettt e srere et sssstessaatesessressensssasnessnmesesuasesannrerasssenen G-6

o IgNItION KEY WITING c.eeeieeiiiiiiiiitricttinit ettt ssae s sssee sttt et e s e s e e s ssne e s ne e s nomenes G-7
ELECTRIC MOTOR

L = T=Tor (3 [o3 1Y o (o ] OO OO OO VP UOS S H-1
FRONT SUSPENSION

* Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring ....c.ceeevveevvveeeicinneierercnerreere s e eeceeenn J-1
REAR AXLE

* Axle Tube, Axle Shaft, Shifter Cable Bracket ..........ccooveeeceerrcrinniecnineinnienirneeercee e rreseeeeseeeenas K-1
REAR SUSPENSION

« U-Bolt, Leaf Spring Set, ShOCK ADSOMIEN .....c..eeeiiiecicecre e e neeeae e L-1
SEATING AND BAGHOLDER, GOLF CAR

¢ Seat Bottom, Seat Back, Hip ReStraint ..........oooveiieeiiieeeeeiree s M-1
SEATING, 4 CADDY

e Front Seat Bottom, Front Seat Back, Hip Restraint .......cccoovueemereiieiiciriiireerreeieccreesenennnereeseeeeeen M-5

» Rear Seat Bottom, Rear Seat Back, Hip Restraint .........ccocovmieriiioie e sccene e M-6
SEATING, 4 CONVERTIBLE CARRIER

» Front Seat Bottom, Front Seat Back, Hip Restraint ........cccooeevcmniiren e seceee e, M-9

* Rear Seat Bottom, Rear Seat Back, Hip Restraint ........ccccoveeceeeviciciiniiciiin s M-10
STEERING

* Rack and Rod Assembly, Steering Wheel, Tie Rod ASSEMDIY ....eoerreiriiiiiceicreieiirrccee e e N-1
TOW BAR, PERMANENT

* TOW Bar, TOW Bar HitCh c.c.ccueeiiiiicieie et cseeereeessenee s e e s srnnesse s ssneeasassensessessensanens P-1
TOW BAR, CASUAL

@ TOW Bar, Tie ROG...cciieiieeireirrieieiiee s receceeneesteerrsses et rteses tresesssssnsnseesesesssssnssssssssnsenassassansssesssssnsnnrs P-5
WEATHER PROTECTION, GOLF CAR

LR TN T Lo o 3N - O Q-1

» Windshield Kit-Split Screen, Windshield Kit-Solid, Rear View Mirror Kit.........c.ccccorieennviicnnennne. Q-2

» Weather Enclosures, Golf Bag Cover/Rain CUrtain .......c.cccccccmrrvenrirceirciecntntitenseessseresssnennens Q-3
WEATHER PROTECTION, 4 CADDY

LR TE | o o N Gt R Q-7

» Windshield Kit-Split Screen, Windshield Kit-Solid, Rear View Mirror Kit.............cococevrrnirnecnenne. Q-8
WHEELS AND TIRES

« Tire, Wheel Rim, Valve Stem, Chrome Hubcaps, Spoke HUDCAPS ......c..ccveccvrirrierecrcccrenneees R-1

v Service Parts Manual



I GENERAL INDEX |

SECTION | Page No.

SPECIALTY PRODUCTS:
OPECIAI TOOIS 1eeiuirreeerrireie it ettt sttt et e s es e e ame e seser s e ne s seameneaeessaseassaneses subeessssanensnserannnnes Appendix - A
PAINT ..ueerereererrirer ettt e s aa sttt s b s ae et e s s e e e e e r e st e e s s ren e s aneennan e an Appendix - A

Performance PrOTAUCES .......cooii it crecrier ettt rer e rr s s en e s s er e se s nmr e e s e s ne e e e s s n e e ee s msnanansnssmaneneas Appendix - A

ACCESSORIES:

ACCESSOTY LISTING ..eviimiiiiii e e e s s Appendix - B

Service Parts Manual v



GENERAL INDEX

vi Service Parts Manual



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
¢ GENERAL INFORMATION
e [LLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
e APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
¢ WARRANTY INFORMATION
¢ GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF CARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, APPENDIX, contains a listing of Specialty products and accessories.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the lower
inside margin. New components that are interchangeable with the previous year are automatically revised and the issue
date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial nhumber of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
CONTINUED ON RIGHT HAND PAGE
|(F REQUIRED) REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

¢ From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28407-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual i



Electric Vehicle

1 - Includes ltems 3 - 32, 34, 36 - 40
2 - Includes ltems 3 - 29, 32 - 40

20 - Includes ltems 21 - 24

21 - Includes ltems 22, 23

@ To Harness
from

Direction
Selector

Page A-1

Service Parts Manual




| Electric Vehicle

.
i

LERATOR

e

To Harness
from
Direction
Selector

l ?

31
35

Service Parts Manual

Page A-2



N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) ...c.ccccccvrurnneen. 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 = 40) «..eriieerieeiieneereereeretene e reeesaaesssneestesssns 1
3 00550-G2 LOCK NUT, 1/4 = 28.....coeeeeeeeieeeer et n e v ssenssstssssessssassannensasassnasennns 1
4 00532-G4 LOCK NUT, B/16 = 24 ...ttt eeeeencessersss e sesaa s saae s sne s s e s e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG .coeerreereeet e reeereseeeseneeeaseee e st e s ree s e 4
6 00982-G01 SCREW, #4 - 14 X 5/8" LG. coeiieierecerenr e reeeteseee e ssene e st e st e 2
7
8 00983-GO1 SELF THREADING NUT, 3/16".....oiiiireeercreeereeeenerse s sesereeseneseesseend 2
9 00984-G01 SCREW, #8 - 10 X 1/2" LG ..ottt eeteeeree s s s e 4
10 00486-G2 SETSCREW, #8 - 32 X 1/8" LG. et 1
1 00986-G01 PUSHNUT, 9/32" L.D. ...eeeriereeeeeee et se e e et s ee s sras e s s amens 1
12 10385-G4 YOKE (ADJUSTABLEY) ......coceeereceecnerer ettt snencesemcetseneseeenenesnesensesesenes 1
13 10386-G3 CLEVIS PIN, 5/16" X 1" LG ceeireireciereirieeneercetrcetee s e seeee e seesseee s e see s 1
14
15 10387-G3 COTTER PIN, 3/32" X 3/4" LG. «.eovviriinriniiiiiiinsienresiesreeersessareeseesseessesesenas 1
16 17677-G1 SPRING RETAINER, 1/2" ... cerecr e ee st 1
17 17677-G2 SPRING RETAINER, 3/8" ....cceoriiiniiiiniiiniinitisssnenssessissssscnenessnesesnans 1
18
19 17979-G1 ACCELERATOR ROD BUSHING .......ccoccoiniininiinenisenieisesse s 1
20 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 - 24) ............. 1
21 27844-Go1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22, 23) ............. 1
22 15766-G1 OVAL RIVET 3/8" X 3/8" LG ...ovviiviriirtinminsinisenensisssisssenessesnsennens 6
23 27512-G01 ACCELERATOR PEDAL PAD ...t cnetceeieane 1
24 * ACCELERATOR PEDAL ...t eer e s seermn e ermse e 1
25
26 25853-G0O1 PEDAL BOX AND COVER (SEAL AND BEARING) .....ccocververisernuinieninnennd 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR.......cciiieirrrrtssecisenentssssnsenns e 1
29 25859-G01 ACCELERATOR ROD.....irieerrerrceereceerte s ssesssasssssssssssssssssssosas 1

Page A-3 Service Parts Manual




ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 25861-G01 MICRO SWITCH......eereecrttrrreencsere s st eseseeessneeesssessessmanessnmeasnsnsns 1
31 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY)....cccccoeveicrerreierereeereeceaeenans 1
32 26551-G01 PLUNGER ... tiiiercereceeesstnesetscsseseessesessssesasenesssss e esssneesssssnesessnsasessses 1
33 25861-G02 MICRO SWITCH (DCS MODEL ONLY)....ccceviviiirerereicnreeeceeesssrmeneerrensnsneens 1
34 26969-G01 PLUNGER CAM ...oeiiiecceteeticcttrecmereseessete s s seeesssasessssseessnsssssssnsanessenes 1
35 25879-G04 WIRING HARNESS (PEDAL BOX ASSEMBLY) (DCS MODEL ONLY)....... 1
36 70116-GO1 ACCELERATOR PEDAL BRACKET .....cccciriiieeciieeetie e s erereeeessseessesneenas 1
37 70134-GO1 PEDAL PIVOT PIN...corirercreriererrenreeescereereeesssseesssnesssssnessereesssssasssssassansnsenes 1
38 17255-G1 TEFLON WASHER, 5/16"........ccoiieeeceeecceeninecreceisiniiesseeessssnsarasennesasensnenas 1
39 73046-GO1 COMPRESSION SPRING......ccccoiiiitiiereneererenneecesseseesieesesssesnenmneressnsnsesees 1
40 17838-G1 BUSHING .......oiccieeecteecieninetesceneeneresssnnessssnesssssesensesssmessessensssssnsesssasanssssens 3
41
42 00715-G2 BOLT, 5/16 - 18 X 13/168" LG. .ceeirirvirccrerrerecrerenenssseeeecreresaseesconersssssansessansenssseneses 4
43 70135-GO1 PEDAL PIVOT COVER ...ttt e erene st e e scme s e e seme s e 1

Service Parts Manual Page A-4



LL - 69 pue g9 - € SWaY| sspnjou| - g 99
L9 - £ swsj| sepnjou] - |

Electric Vehicle

g @ S
B
™S b
B ‘ o1 St
4 W .
S Ajuo sjapo -
pieog [041uoD Q N} o 3 +0, OSIMIOMOE U0 — | ¢ &G _
wioly a3y $,d371 pue oind 4

lsunogsuel|” g

L——

8

Service Parts Manual

Page B-1

| BATTERY CHARGER



|| Electric

Vehicle

=

y

This Cutout on
Powerwise™+
Models onl

N%//é N/

BLK from
Transformer

A

22

21

Service Parts Manual

Page B-2



Electric Vehicle

BATTERY CHARGER

NOILVTIV.LSNI
advosd 1ndNI H3MOd

punoig o} NHH
Jawiojsueil woiy g

Jawiosuel] wol Mg
P10 OV Wolj H1g
pi0D OV wol t HM
pleog [013U0) WOl NHO
pleog [011u0) Woly NHg

NOILVTIV.LSNI
937 HIWHOASNVHL

HUIS JeaH

piod 0d
woly |HM

NOLLYTIVLSNI H31aWNVY

sissey)
Sy

©

SNOILLOINNOD
advodg TOHLNOD

pi03 Od
wol gdd o X1g

pleog induj Jemod
Uo NHg 01 Ndg

pieog induj lamod
uo NHO 0} NHO
yuisyeaH uo diip
[eo1308(3 03 34

jonuo)

Parts Manual

1ce

.

Serv

-3

Page B



Electric Vehicle

alviaa

BATTERY CHARGER

ATgW3assy 31avd oa ONIONNOYD

Jabreys Jo Juoly

)

: | Hod plod OV
\w cP - €€ swy| sapnou| - g A

pi0D OV
O} NHO

9

©

NOILVTIVLSNI MNISLVIH

G99 pieog indu|
R o o
Ty ——
/@ W\_
pioD oo\ ‘ = pieog induj
o Mg S5 18Mod uo 4xX oL

Jonoeden o
spoigoL Joyoeden oy

12

epoiq oL

©

4

Page B

Service Parts Manual



| BATTERY CHARGER

S

s G

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering patts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28115-GO1 POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 67) ..cccceeieeereeereeeereceenens 1
2 28115-G02 POWERWISE™ + CHARGER (INCLUDES ITEMS 3 - 63 AND 69 - 71)............ 1
3 * CHASSIS ...ttt reas e e s sae st s e sne s e se e en 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG .cvvreiicnirirrictntie ettt sesnnene 2
5 00559-G4 WASHER, #8 ...ttt et rcr e cone e e rsn e s s sasassbessneaannd 2
6 11572-G3 PLASTIC EXPANSION NUT ..uiiiiniiiiniciiiieiieieeencroreresceranesessaesaesneeene 2
7 28104-GO1 HEAT SINK oottt nreree s nesnerene e aneeesanessteseesasesmenenes 1
8 00138-G3 SCREW, #6-32 X 3/8" LG ..ceireerecreeereeniteretesetee e st see e e st e sanesnessanes 2
9 00559-G3 WASHER, #6. ..ottt smee e e sae et e sas s me e s 2
10 00567-G3 LOCK WASHER, #B.........coiieieeeeeeeenriercreeeneence e reeesessarses e e e s srnnseranesneens 5
11 00525-G5 NUT, #6 - 32t cencr st n e s et et as e e e s s e e s sen e ne s 2
12 18488-G1 DIODE ...ttt nsssssees bttt ssesassasesessssnesesanesesanreesans 2
13 00565-G7 LOCKWASHER, 1/4" ... ettt st ee e s e e sene s esa e ama s 2
14 00532-G2 NUT, 1/4 - 28ttt et s st e e et ee e e s me s 2
15 01005-G01 SCREW, #6 - 19 X 5/18" LG it eeee e e s e s s e 3
16
17 28111-GO1 CONTROL BOARD SUPPORT .....coviniiiiiiiiinnriniessrcsensnsessensssssesnsenes 3
18 28110-G01 ELECTRICAL CLIP ......ooiiviriviieiririninninssn e saessnessessesssnsssesnsn s 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG cccrtrrivriciininiininnieii e necsstssesssnsesssssssscsessnened 6
20 * 1010 1 ! 1
21 28102-G01 HANDLE ...ttt sttt ssss s ssae st s os s s e e sass e e 1
22 28136-G01 LABEL (VENTILATION) ...coeiierereerecte ettt eee e e sae s et e e e anes 1
23 28136-G02 LABEL (CORD CONDITION).....cccrrtrirererirentiniesstieteseesssesseserenenenressesssenas 1
24 26979-G01 CAPACITOR BRACKET .....cctrieerrcrmercenrre et eeseeencer e e s e e s 1
25 28109-G01 CAPACITOR.... ettt rr et et et e re s e e s rer s ee s meesmme s e e ae 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG. ..ot cesssns st semse s 3
27 00414-G5 SCREW, 1/4 - 20 X 5/8" LG. ..ccooeeeieeeeeeeccrercret e rceetennn e ere e enn e e e 3
28 11027-G2 LOCK NUT, 1/4 = 20 ..ot ssanssssas s s st sese s s 3
29 19388-G4 AC CORD ...ttt s as s s s 1
30 13557-G2 STRAIN RELIEF (AC)......oiiiriinsimtiinit i st ssnnsssssssssssassesssssases 1

Page B-5 Service Parts Manual




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN BELIEF (DC) cevmreverneveereeeereeeeseeesseemsseesesssesssesssssssseessesseessessssesseses 1
32 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF).....oorcieererereirereessesssnesnnestesessessssssensessssessssssnses 1
34 73051-G12 PLUG (BOTTOM HALF).....ceeiieeeeeereer e ee s eesean e s s eaeas 1
35 73051-G13 AUXILARY CONTACT ....cotiirirerrreiceeeieneesssreesseineesssissessenesssmeresasessssned 1
36 28114-GO1 DC CORD ..coiireiecmeeectenririisistessesesesentesssasessssnessssessassassssasmssssnsesssssasesens 1
37 73051-G14 MALE PIN ..ottt cecttneeresenoeesseenre s s sereree e s s s semane e s s s smneenens 2
38 73051-G08 BRASS SCREW, #10 - 32 X 1/2" LG ceiierceireee et crecceee s ceceeeeas 2
39 73051-G15 MAGNET ..ottt reere e s rseceees s seare e e s s mee s s s s senccnnssesasannanens 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG. (STAINLESS STEEL) .....ccccvcuvecrecrerercanens 2
41 73051-G10 LOCK NUT, #68 = 32 ...t cecreeeenrecceeressnee e e s seranee s s s sesencosnesessvanecnnns 4
42 73051-G17 SCREW, #6 - 32 X 1" LG. (STAINLESS STEEL) ......ccccoevmrrrrcenerreoncrens 2
43
44
45 28105-GO1 AMMETER ... ettt ee e e e s et e e s samrt e e e ne e s smmamesessnenes 1
46 00984-GO1 SCREW, #8 - 10 X 1/2" LG c.veeeervriiirieecereccsetnineeereensisiresessssnessssesssrsssassesaes 2
47 00559-G4 WASHER, #8.......oiieeetircerstieeneieris st reesesnrresse s ssrrae s s s s sseresasssssanmsanasannns 2
48 01003-Go1 BRASS WASHER, #10....ccoererrrerins e ccermerenne e seneeniee e er e e ssoneessanssenannens 4
49 22589-G2 SHOULDER WASHER, #10 .....cciiiiierceeecreiiinerecnerecnsinneecessnessesacssssssnessnnes 1
50 00771-G6 NYLON WASHER, #10...eiiieeeeeccceeen s reectnneecneeee s seeeee s s seeeesenesssannseens 1
51 00528-G4 NUT, 10 = B2...ciiiiiieiccrrmeeteeeiienreicrtrereresesssesssssssssaseasestesassessssass sensnnsnsnnaenanas 3
52 28106-G01 BOAMP FUSE ...ttt st esessnner e resssn e e e eeme s eeesesssnmnonensnesssd 1
53 00565-G5 LOCK WASHER, #10 ...cciiiiiiiirenrcrrmneeeesnenessnooeres s s s e sasessansssansend 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG ceoeeeeeesceeerereceereesecnneersssenerereessenseneeenesenonanes 2
55 00526-G3 NUT, #10 - 24t erete e rescnaeessessanee s s s e nese s s s smanrese s s snaeneses 2
56 28103-G01 TRANSFORMER ..ot crereenrerererreree s creerensseresree s reste s s s asssesesssssasanans 1
57 27877-Go1 SPACER SUPPORT .....ceiiereeectiernneroresescneeeessraeesereseessesntessesasersosssssssas 4
58 17618-G1 WIRE TIE ... eeeeeeteeecctereee e e e s e e cses s erenee s e e s s s s s bas e s ss s s saasansnes 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LG ceeieerierirmcrerenereerenceneeeriess e s s s 1

Service Parts Manual Page B-6




BATTERY CHARGER

T g

Electric Vehicle

=

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | 25977-G32 16 GA. WIRE (GREEN, 4") ...ov.oooreveeeeeeeereoeseesseeeeesesesssssesesesssesessseessss oo 1
62 | 00565-G4 LOCK WASHER, #8......0cuevvemererennrsssenssssssssssssssssssesssseessesssssssesessesssssasessaen 1
63 | 00526-G1 NUT, #8 = B2....veeoeeereeeemseessseeeeossesesssesesssesessessssssesessesssssosessssssssesesesssesesesnnd 1
64
65 * LABEL (POWERWISE™) .......oooervrmnreenrereemesemesesesssssssoseensssssssesesssessssenns 1
66 | 28126-Go1 CONTROL BOARD (POWERWISE™) ........covveemmevererinesrsessenerssssssmnssions 1
67 | 28126-G03 POWER INPUT BOARD (POWERWISE™) .......ouvvrerereenreesnssesssasinssnenenns 1
68
69 * LABEL (POWERWISE™-t) ..o...ooourveeineeseressseessssssssssssssssssssssssssssnsssssssssnns 1
70 | 28126-Go2 CONTROL BOARD (POWERWISE™4).......oocvveenrrenreesensresessesesssesssssesesnns 1
71 | 28126-Go4 POWER INPUT BOARD (POWERWISE™-4) .........ooounevennreesnresoseessreseneend 1

Page B-7 Service Parts Manual



| Electric Vehicle BATTERY CHARG

ER

e

Service Parts Manual Page B-8



Electric Vehicle

BODY

1 - Includes Items 2 - 5

Service Parts Manual

Page C-1



l Electric Vehicle BODY

28

Service Parts Manual Page C-2



Electric Vehicle

BODY

Service Parts Manual

Page C-3



l Electric Vehicle BODY

All 1998 Models Only

Service Parts Manual Page C-4



l BODY Electric Vehicle

VIEWED FROM
FRONT OF
VEHICLE

105

Convertible

/EU'/

ltems 102 - 120 Are For Use On
4 Caddy/Shuttle2+2/Convertible Carrier Models Only

Carrier

TWO BAG ATTACHMENT

145 - Includes Items 146 - 149

. <r

146

Page C-5

Service Parts Manual



BODY

Electric Vehicle

Reinforcing Plate

121 - Includes ltems 122 - 124

SAND BOTTLE DIVOT REPAIR KIT

- 129

126 - Includes ltems 127

)/ATAA)

VWA

A

CENTER BASKET KIT

KIT

131 - Includes ltems 132 - 135

-6

Page C

Service Parts Manual



Electric Vehicle

BODY

L

2

<

x

a

=

<

o

1N}

wu : 5

(@]

I

L

2

<

x

2
7l
;\\ .\ \ ; / Y,
/./, ‘\ \. \ \ \\\\\ \\, |
ANy / , A

/_ /./, \ \ \ \ ) o W AR =

\ AT _ .4
Commmm-@\ \V [ €7 D T :
NN A a -
/. /_ .\ “\ \\ A ,\:'.Inl @_
VAN N I —
WV ! o ouw
= s =8 5

: & 55 z

= Q= 52

: o S&

: ek

=0}
[82)
—

Service Parts Manual

Page C-7



l Electric Vehicle BODY

151 - Includes ltems 152 - 168

FOUR BAG ATTACHMENT KIT

Service Parts Manual Page C-8



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ...ceveverererene 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ......ccomvverereeesereeenseserereesenessenens 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE)......veeeeoreeeeeeeeresereeeeseseeeessesesesessssessesens 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGirrvveeeereeeseeeeeessesesesseseseseesesessessseesesesessseseessseseens 6
5 71158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ...evveeeeeveereeeeeersenerereene 1
6 27647-GOT | LABEL (SAFETY)veoeeeeereeeeeereeesresesessesesseseesssseseseesesessessssesesesesesssesssssesessenen 1
7
8 71413-GO1 | SPLASH PANEL . ...orovveeeseeeseeeeeeseeeeeseessseseesssessesssesesesesessesesese s nesssseseesesessesens 1
9
10 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG covvvoereeeeereeveeeseereeessesesseseseseesesseesssessesesseseseeseressesens 4
11 11098-G7 LOCK NUT, #10 = 24 ...veeeeeveeeeeeeeeeesesseeseeseessesesesaeseseseesesessess s sessseesese s sase s 4
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vvoeeeveeereereesseeseeeesesseessseecessssesesesseneesesens 1
13
14 | 71115:GOT | VINYL TBIM oo eeeesesseeeseeseseseeseseseeseseseseseesesseesesessesessesesessereeesens 2
15 | 71055-GO1 | RIVET, 316" X 3/8" LG seevveereeveereeeeeesseseseseeseseseeseseesessseesssseessss s sssseseseesesessesens 10
16
17 | 01038-G01 | SCREW, 1/4 - 20 X 1/2" LG crevveereereeereereeeseeresessesesseseseseesssseesssessesesseseseeseseseesens 4
18 | 16469-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 2
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vvoeeeveeereereesseeseeeesesseessseecessssesesesseneesesens 2
20 | 27166-G02 | FRONT SHIELD ....oooeeooeeeeeeeeereeeeeeseeeseeessesseessesesesseseseseeseseseesssaesesesesesesesese e 1
21 71015-G01 | FRONT SHIELD BRACE ... veeeeveeeeereeeseeseseesesssesesesesessessessesesessssesessesessesens 2
22
23 | 71510-G01 | UPPER FLOORPAN ...oooeeeeeeeeeeeereeeseeeeeeteeeesssseessesesneeseseseesssaeseseseesess s sene e 1
24 | 70451-GO1 | LOWER FLOORPAN. ....o.coeeeereeeeeereeeseeeseeteeeesseseesseseseseeseseseesssaesesesessssseseseeeens 1
25 | 70452-G01 | ACCESS COVER....vooseeeeeoreeeeeoneeeeeesseesesesesssesessasessssseesssseseseesesessessseesessseene 1
26 14601-G11 | RIVET, 3/16 X 9/16" LGivverveeereereerseeseereseeresesesseessesesesessesessessseesesssesessseesssssnens 16
27
28 | 70048-GOT | FLOORMAT ...oooeeeeeeeeeeseeeeeeseeeeeeseeessesese s ess s ssesesseeseseseesssaesese e sess s sene e 1
29
30

Page C-9 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** L0 1 SRR SRP 1
32 71055-G01 RIVET, 3/16" X 3/8" LGi. ..o ceeeeeeeercctee e sscee s sneessee s sseeereee s sveee s snnnessseeessaneeenns 9
33 10570-G11 RIVET, 3/16" X 3/4" LGi. ... eeee e et e e scceesste e st e s saee e s sve e s snnnesnsne s saneeenns 2
34 71056-G01 BOLT, 5/16 - 18 X 5/8" LG ..eceiiiiieiiiiiiiieie e sciicete s siene s s e s se e s s nneaa s e 4
35 00570-G2 WASHER, 5/16....ceiieii ittt sttt ee e e st e e e e st e e e setae e e s sreaeessannraeeesnans 4
36 00438-G6 BOLT, 5/16 - 18 X 3/4" LG. (WITH TOP) ..cceie et eeee s s ensveeene 2
37 00571-G2 WASHER, 5/16" (WITH TOP) .eeeiii ittt st e s e 2
38
39 71037-G02 E-Z-GO NAMEPLATE (GOLD)....cccccierccee e recee e reeesiee s seeesseee s sneessee s sneeenns 1
40 12064-G3 e S o L A PR 2
41
42 * SERIAL NUMBER PLATE ......ooiii ettt sttt e stee e e seee e e e e sae e e 1
43 * O L I PR 1
44 10141-GO1 RIVET, 5/32" X 7/8" LGi. ..o ceeeeeeeerecte e e retessseessteessee s ssseeesaae s sveee s snnne s seseesanenenns 4
45
46
47 71501-GO1 ROCKER PANEL (PASSENGER SIDE) ......covvoiiiiirrcee e vceee e ssee s sieeene 1
48 71502-G01 ROCKER PANEL (DRIVER SIDE) ......ccccetirieriteeriieeseeessrneesreeeessveeessenesssseeeenes 1
49 71507-G01 SILL PLATE (PASSENGER SIDE) ...ccciiicciieei i eciie e scine e seeeee e seeae e e 1
50 71507-G02 SILL PLATE (DRIVER SIDE) .....coiiiiii ettt 1
51 16705-G1 SCREW, 1/4 - 20 X 1" LG. (STAINLESS STEEL) .....eeevr v 4
52 23726-G4 S 0 = 4
53 00891-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 4
54 23726-G6 SPACER .. e e e s 1
55 15058-G4 RIVET, 3/16" X 5/16" LGi. ..eeeieeeie ettt st ee s s e e e s se s sanne s e e s e 2
56 23726-G7 S 0 = 1
57
58
59 70441-G01 SEAT FRAME.......ooi ettt s st et e s e s s e s e s e e ane s e e e sanne s 1
60 70046-G01 BATTERY RACK ...t e stes s see s s ee e s e s s see e sse s snnn e sse s sasne s nen e e saneeens 1

Service Parts Manual Page C-10




l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ...ttt ceitieriee e e e e e e e e e e e e e 4
62 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..oeoiieeeee ettt ettt e et s s 2
63 00559-G8 WASHER, 5/18" ..ottt ettt et e e st e e e e s e e e e s saeeeeesssseeeeeesnns 2
64 11098-G6 LOCK NUT, 5/168 = 18 ..ottt e e ceter e cee e e s e e e e s sneaeae s e e e e s nnan 2
65 70200-G01 SCREW, 3/8 - 168 X 1/4" LG oo eeee ettt eeintie e ee et e e n e e e ae e e 2
66
67 71912-G** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 69, 70)........c..cc.... 1
68 71334-G** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 69, 70).......cccccevvveeunnenn. 1
69 71318-G01 BAGWELL LINER........co ettt st e st e s e s e e 1
70 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LGi. ....otviiieiciie ettt 26
71 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......ccoiiiiiiiiieieeeeeee s 1
72 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)......ccccciiiiiiieeeee e 1
73 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi. ..ot 8
74 71320-G01 ACCESS PANEL ... ettt ettt e e s st s s e e 1
75 71002-G01 SCREW, #8 X 5/8" LGi....uituiiiiiiiee e ciccietieete e e e e e e ecisnee e s e e aea e s e s anneseaaeaeaeaaeas 5
76 71364-G02 BN I 1 SR 1
77 18436-G1 RIVET, 1/4" X 3/4" LG ..ottt ee et e s e s s nn e s s nn e e s s nneeee s 2
78 10570-G10 RIVET, 5/32" X 9/168" LG .eeiiiiieie ettt ettt e st e e s e e s e s s e e 6
79 71336-G01 REAR BUMPER (EARLY 1999 GOLF CARS ONLY)...ccccoiviriieeeenncieeee s scieeeean 1
80 00559-G8 WASHER, 5/168" ..ottt cee e iee e e e e e e e st reae e aea e e ae s nnnsaeneeneas 4
81 01039-G01 BOLT, 1/4 - 20 X 5/8" LG ..uveeiiiieieie et ee et s s tee st e e se e s s eane e e s 4
82 71945-G01 BUMPER PLUG (EARLY 1999 GOLF CARS ONLY)...c.utrviiierceereeeeenereneieeene 4
83 14601-G17 RIVET, 3/168" X 9/168" LG ... et eetittieree e e neneaae s e s e s e s nnas 4
84 71456-G01 NOTCHED REAR BUMPER (1998-99 4 CADDY/SHUTTLE2+2) ......ccccvvvnneen. 1
85 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG oottt tee et e s e s e e 4
86 71455-G01 BUMPER PLUG ..ottt ettt e st e s s e s re e s s enne e ee e nnnes 4
87 71451-G01 REAR BUMPER (1998 GOLF CARS ONLY) ..cciiciiiiiiiiiieen et sceeeee s sine e 1
88 16816-G4 RATCHET FASTENER. ... ... ettt ee e e e e e e e s e s e e e s anas 2
89 71609-G01 HINGE PLATE ... ettt e ettt e st e e s e e e s nnre e e s s e enneeee e ennnes 2
90 10570-G11 RIVET, 3/16" X 3/4" LG «.oeeiiieeieie ettt e st e s e e e s s nn e e s s nne e e 4

Page C-11 Service Parts Manual




I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 10570-G12 RIVET, 1/4" X 172" LG .tttiei ettt seciae e seeeae e iaeae s s ssae e a e s saeaesnsneene s 4
92
93 23676-G1 DECAL (FREEDOM) ......ooiiitiieieeectie e seeeseeeseseeseseeessssee s snnessseaessnssessenesssenenns AR
94 75178-G01 DECAL (4 CADDY) ettt ettt e e e s s e s e e s s e aa e s e AR
95 73162-G01 DECAL (DCS) weiiiiiiiiiiiieiiiete ettt te e ae st e e s e e s s e a e s e e e e s s e nanenaeaenaanes AR
96 70244-G02 SPLASH PANEL.....cceeiieeiie et erie e str e ste e sste e e sreessee e s svee e s ee e s e e s snnnessseessnnnnn 2
97 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi. ...ceeieeiiiciiie ettt 8
98 71812-G01 FENDER LINER (PASSENGER SIDE) ........cccitiiiiiies e 1
99 71812-G02 FENDER LINER (DRIVER SIDE).....ciiiciiiriereceeeeseesseeseeesseeessveesseresssseeenns 1
100 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi...ccccoeercieeeseeeveeeereeeseeee s sneessee e sveeens 8
101
102 75268-G01 SUPPORT ..t e e e s e e e e s e e e e e s e e e e e e aanes 1
103 00106-G6 SCREW, #12 - 24 X 3/4" LG ..ot ctee s st e s s e en 2
104 19859-G1 END CAP, B/4" ...t stee s ste e s ree e s e s s e e s e s sne e s e e sansessen e e sreeenns 2
105 20271-G2 HOLE PLUG, 172" .. ittt ee e e e s s e e s e e s s naena e s 2
106 70361-G01 FOOT REST ASSEMBLY (INCLUDES ITEMS 107 - 110) c.ccvvviiciien e 1
107 70350-G01 [ 1 = 1 S 1
108 70362-G01 [ I ] 1 L SR 1
109 74129-G01 = o = O @ ] = RSP 1
110 74132-G01 LABEL (WARNING).......cccoiiii ittt e s 1
111 19853-G1 N LY 2
112 74149-G01 VALANCE PANEL ......ooii et esttee ettt e s st ee s e ssee e sane s sssee e s s e s ee e s sneeesnnes 1
113 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi. .....ciiii ittt ae s 4
114 00426-G8 BOLT, 3/8-18 X 1" LG .coiiiiiie ittt e s e 2
115 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE)......c.ccccocvvvceeeeee v 1
116 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) ....cocccveiveerceee e 1
117 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LG ceeei ettt e e s 2
118 00560-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 10
119 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LGi. ..oeerceee et veee e e 2
120 11098-G5 LOCK NUT, 3/8 = 16 ..ceeceeeeceee e e estee e seeeseeesesvee s e see e ssee s snneesse e s snsae s en e saneeenns 10

Service Parts Manual Page C-12




l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 75009-G01 SAND BOTTLE DIVOT REPAIR KIT ...ttt 1
122 71102-G01 BOLT, 1/4 - 20 X 3/4" LG .neeeeeceeeeeeeeceeeseveeesee s sveeeseee e ssveee s s essee e sneeenns 1
123 27374-G01 SAND BOTTLE HOLDER.......coi et e rtee et s s s s n 1
124 27373-G01 SAND BOTTLE ...ttt e s e e s s saeea s 1
125
126 75007-G02 SIDE BASKET KIT ...t rtr e ste s st e e s sveessee e s sve e s s s ssve e s e nanessn e snnneen 1
127 75460-G01 SIDE BASKET ...ttt ettt ettt s sciae e ae e s s e e e s sasae e e s sae e e s s sneeaeas 1
128 71102-GO01 BOLT, 1/4 - 20 X 3/4" LG ovteeiicciieeeeeciitee e seciie e e e sereae e s sessee e s s sse e e e sassaeaesnans 3
129 01031-G01 FLAT WASHER, 1/4" ..ot vt e e see e e s s s s e e s s e 3
130 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)......ccccccerieerrrriernereesseenns 1
131 75003-G02 CENTER BASKET KIT ...ttt seene e ne s se e s 1
132 75461-G01 CENTER BASKET ...ttt ettt sttt ettt e s e s e e s nneea s 1
133 71102-G01 BOLT, 1/4 - 20 X 3/4" LG .neeeeeceeeeeeeeceeeseveeesee s sveeeseee e ssveee s s essee e sneeenns 3
134 01031-G01 FLAT WASHER, 1/4" ..ot vt e e see e e s s s s e e s s e 3
135 01032-G01 PLASTITE SCREW, #10 X 5/8" LG. ..coeiiiiiciiieei it 2
136
137 75170-G01 COOLER JUG AND BRACKET KlT..ovriiiieeeiere e e sceee s sveeeseessssveeseseeessseesennes 1
138 75344-G01 BOX COOLER AND BRACKET KIT ....eeeeieee vt see s seessveee s sveessee e sveeens 1
139
140 25885-G01 RAKE HOLDER ...ttt sttt e s e s e e s s a s 1
141 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGi...cceeereereceee e e eseeeseeeeereeessee e ennen 2
142 11027-G2 LOCK NUT, 1/4 = 20 oo eeeee et ectee e seeeste s sssee s e see e sssee s sne e ssve e s snsaesseneesnenenns 2
143 14735-G1 RAKE .ottt ettt e st e e e e st e et e a et ae e e e e tae e et aensaeaennannreae s 1
144
145 75183-G01 TWO BAG ATTACHMENT KT ...t rer e s e s svee s e s s 1
146 75188-G01 BAG ATTACHMENT ... rctie e seee s st s e e ssae s s e s e e saneee e 1
147 22238-G2 KNOB, 3/8 - 18 X 1 1/2" LGt cciieee e cciitee s sciie e ee e seee e s sre e sesr e e 1
148 17255-G1 TEFLON WASHER, 5/18" ...ttt ettt 1
149 75187-G01 SUPPORT BRACKET ....oeiiiieeeetie et e eere s see e ereee s vee s s seee s e s sne e e e sannee s 1
150

Page C-13 Service Parts Manual




I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 75355-G01 FOUR BAG ATTACHMENT KIT ..oeeiiiiieie ettt ee e s 1
152 * TOP ASSEMBLY .....cotiiicee ettt e s st s e see s st e s e s e e sre e e rae e ssase s snnne s 1
153 * BOTTOM ASSEMBLY ...cooeriieee vt s e sseee s ee s e e e e e sene s ssee e e 1
154 17651-G2 CLEVIS PIN, 5/16 X 1 1/4" LG uvteiei i ecciiee e siiete e sesene e s s sneae e sssrae e 1
155 28129-G01 PUSH NUT, 5/18" ...ttt ecitte e srre e s sr e e e serae e e s srae e e e snneaeaesnanes 1
156 17651-G2 CLEVIS PIN, 5/18 X 1 1/4" LG «eeevieeeeeceee et e veeeseeesseee s sneessee e sneeens 1
157 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG ...uutieieieiiiiee e eciiee e scieee e e seene e s s seseae e ssssaea e nans 2
158 00559-G8 WASHER, 5/16" ...ttt e s s sae e e s sae e e s s sneeae s 3
159 28129-G01 PUSH NUT, 5/18" ... eeeetee vt e teesee e s e ssvee s e s er s s e e s saee s sseeeenes 3
160 * CLEVIS PIN 3/8 X 1 1/4"LG c.eceie e eeeeeceeeeceeeeeesee e e sseee e s e ssee e snee e 2
161 00560-G1 WASHER, 3/8" ...ttt ettt e e e s s e e s rae e e s s saeeae s 2
162 * PUSH NUT, 3/8" ..ottt ettt en e e e e s seaa e e 2
163 13728-G1 RUBBER BUMPER .......oooiiiiticrtrn et 2
164 00150-G6 SCREW, #10 - 24 X 3/4" LGi...c..eere et cree s see e e sseee e sneessee e e e 2
165 00559-G5 WASHER, #10 ...ttt e s e e s sae e e s s sneeae s 2
166 00565-G5 LOCK WASHER, #10 ...ttt et e 2
167 00526-G3 NUT, #10 - 24 ettt s e e e s ae e e e e s 2
168 * LABEL (WARNING])......ccoicciieitirreee e reeeeesneesee e s sseessee s s sveeeseeessveessnnns 1
169
170 75094-G01 MESSAGE HOLDER ...ttt ittt e e ne e s e 1
171 75109-G02 ASH TRAY Kl it ttre st s st e st e s e s e e e sase e ssse e e s sareeennaeessneeeennns 1
172 27731-G01 0] I I 7 T 1
173 27736-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
174 75108-G01 BRACKET ... ittt e e e e e a e e 1
175 00100-G4 SCREW, #10 - 16 X 1/2" LGi..cceeeseeeeeceee v ee e see e essaeee e e ssee e snee e 4
176
177 01038-G01 BOLT, 1/4 - 20 X 11/168" LG eeeiiieiieeee ettt eee s s 2
178 01042-G01 J-TYPE NUT RETAINER......c..c ettt e s e s e e 2
179 71457-G01 BUMPER STAY ...t rrter s ree s stes s svee s s ee e s svee s s see e sssae s ssneesseeessnsaesnsenessnseenans 4
180

Service Parts Manual Page C-14




l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
181 | 71515-G01 | REAR BUMPER (LATE 1999 GOLF CARS ONLY) w...oomvoeeeeeeeeeereeseeeesesesenene 1
182 | 71514-G01 | BUMPER PLUG (LATE 1999 GOLF CARS ONLY)..eeovereeeeemereeesseesereesenesnenes 4
183
184 | 385434-G01 | DECAL (SHUTTLE).ooeeoeeeeeeeeeeeseseeseseeseseeeeeesseeseseeseseeesseesseeess e ses e ses e seseseneenens AR
185 | 85430-G19 | DECAL (242) coovereeeeeeeeeeeeeeeeeeeeseeeeseseeeseeeeseeesetesee s seeeseseeseseees e ses s seneeseseesenes AR

Page C-15 Service Parts Manual



l Electric Vehicle BODY

Service Parts Manual Page C-16



l BRAKES Electric Vehicle

1 - Includes ltems 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



Electric Vehicle

BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



l BRAKES Electric Vehicle

l___/
47 - Includes Iltems 48 - 56
58 - Includes ltems 59 - 62 / / / /

Page D-3 Service Parts Manual



l Electric Vehicle BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle

89 - Includes Items 90 - 97, 99 - 101
90 - Includes ltem 91
92 - Includes Items 93 - 97

*98 - Includes Items 100, 101
*99 - Includes Items 100, 101
106 - Includes ltems 107 - 108

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page D-4



l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ..ottt s e 1
2 * BRAKE PEDAL ...t s 1
3 70265-G01 PARK BRAKE PEDAL.......oo it 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7).............. 1
5 * SERVICE BRAKE PAD ......coooiiricrrecerreereerre e 1
6 * PARK BRAKE PAD ...t e e 1
7 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eoeieereirceeeeeee e 9
8
9 * SERVICE BRAKE PEDAL PLATE ..o 1
10 15932-G2 PIVOT PIN et e s s e e e e 1
11 11737-G1 TORSION SPRING ...ttt e s s 2
12 12064-G1 PUSHNUT, 5/16" ...ttt s s s e e 1
13 00737-G8 SCREW, #10 - 24 X 1" LG rcoi it e 4
14 00739-G1 RUBBER NUT, #10 - 24 ...t 2
15 22362-G3 BRAKE PEDAL STANDOFF ......ooiiieie et 2
16 27137-G01 CONICAL SPRING ..ottt s 2
17 11098-G7 LOCK NUT, #10 - 24 ...ttt s 2
18 10606-G8 MICRO SWITCH ..ot et e s 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LG ..ttt 2
20 00559-G5 WASHER, #10...c ettt 2
21 00559-G3 WASHER, #6.....eee ittt e e 2
22 00565-G3 LOCK WASHER, #6.....coeiioerrirerrece e et 2
23 00525-G5 NUT, #6 - 32t s s s e srn e e 2
24 ¥ BRASS SCREW. ... .ottt s 2
25 00567-G3 LOCK WASHER, #6.....coeiioerrirerrece e et 2
26 14628-G1 FASTON TAB ..ottt e s s s e e e e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...couiiiiieeeee et 1
28 17618-G1 WIRE TIE .ottt e s e 3
29

Page D-5 Service Parts Manual



I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
32 15932-G2 [ Y4 2 I | SR 1
33 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
34 * BRAKE PEDAL.....uoiiii ettt sttt stee st 1
35 70265-G01 PARK BRAKE PEDAL ..ottt rtre e seee e seee e seee e s 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ene e 1
38 * PARK BRAKE PEDAL PAD........ccotiiei ittt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG...eeiieeeceervcreeeeeenvvree s eesseeeesene s svee e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LGi....ccciee ettt s 1
42 70581-G01 FLANGED BUSHING .......coc ittt senessee s seee s e s sne e e e sasne s 2
43 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
44 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..eeiiiiiiieiiieciieeteseiiete st ae s sve e e s s e s e e s s e saneaae s e nasnes 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56)......cccccvevvevieeenrennns 1
48 25882-G04 LINKAGE ROD ...ttt ettt e seaa e e 1
49 00532-G4 NUT, 5/168 - 24 ...ttt e e a e e 2
50 27330-G01 (0 1
51 23463-G1 COMPRESSION SPRING........ccooei e rceee et eveee e ree e ssae e s seeeesee s s 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt srnee e e e 1
53 17979-G1 BUSHING ...ttt e e se e e e e 1
54 15121-G1 WASHER, 3/8".....oe ettt se st sstee s s e e e s e e ee e s sanee s 2
55 00963-G01 SPHERICAL NUT, 5/16 = 24 .....ceeieeeeeeecceee e eessee e e sseee e e ssee e sneeens 1
56 11098-G9 LOCK NUT, 5/16 - 24.....uoeiiei ettt et a e e 1
57
Service Parts Manual Page D-6




l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 59 -62) ...| 1
59 * BRAKE CABLE (DRIVER SIDE) .......ccccoiereireiterreeeeseeesseeeesseessee e sveeenns 1
60 * BRAKE CABLE (PASSENGER SIDE).....cccccocvirvirreeeerie e e e 1
61 28082-G01 EQUALIZER BRACKET ...ttt e 1
62 28083-G01 BRAKE COMPENSATOR BUMPER ...........ccooiiii ettt 2
63 12305-G1 RETAINING RING .......coiiireeieee vt e e sssee s sne e s e e s sse e e seee s sve e s snnne s see e s sseeenns 4
64
65 12416-G2 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 2
66 10386-G3 CLEVIS PIN, 5/168" X 1" LGi..uueeiiiieercteeerteesseee e sveesseee s ssveesseessesveessnenessssnessnnnnn 3
67 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 3
68
69
70 70601-G01 KICK-OFF LINK ...t ecee e este e see s ee e sesee s e see e s s snn e sve s sans e s en e saneeens 1
71 17838-G1 NYLON BUSHING ...ttt s st ese e e ssn s s e s e e sreeens 2
72 20835-G1 TEFLON WASHER, 3/8" ......ciiteei et sciiie e ssiae e e ssre e e ssae e e s sseae e s sensaeeesnane 2
73 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 2
75 70098-G01 KICK-OFF CAM PIVOT ...t treseee st e st s sne e ssse s s e s e s saneeens 1
76 10097-G6 FLANGED BEARING .........ctiiii ittt sen e e e se e s e 2
77 25103-G2 KICK-OFF CAM.. ...ttt e s e e s s a e s a e s s e nane e e e s e naanes 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ooerceeee ettt seees e e sssee s s s s 2
79 14134-G4 S 0 = 1
80
81 70113-GO1 ADJUSTABLE BUMPER ... .ottt siee e s ae s s ae e 1
82 11027-G1 LOCK NUT, 5/16 - 18 e e ceeee e ectee e stessee e st e e s e sssae s s seae s e s snne e e e s s 1
83
84 70080-G01 CATCH BRACKET ...ttt ettt ettt e e sea e s e sneaa e s e 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeieiiete st cee e e s e s e e s s naeaa e s 2
86 11027-G2 LOCK NUT, 1/4 = 20 oo eeeee et ectee e seeeste s sssee s e see e sssee s sne e ssve e s snsaesseneesnenenns 2
87

Page D-7 Service Parts Manual




I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....] 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97,99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...oooirriirerecee e 2
91 ¥ BRAKE SHOKE ... .ottt s s s e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..cooiiecrecercee e 2
93 * UPPER SPRING .......oooiiiriirr e 1
94 ¥ LOWER SPRING ..ottt e e e 1
95 ¥ PIN e e s e ern e e 2
96 * CUP AND SPRING .....oootiirirereereeserernes et 2
97 * ADJUSTER SPRING.......cocoirriirrirr ettt 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)....{ 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101) ... 1
100 * ADJUSTER ..ottt e e e s 1
101 * TEFLON WASHER ..o e e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ittt s s e s 8
103 15126-G1 LOCK NUT, 5/18 - 24 ...ttt et e s s s 8
104 15485-G1 INNER BRAKE DRUM WASHER ........coooirrieirrerre e e 2
105
106 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....ccccecverierreerennne 2
107 ¥ BRAKE DRUM.......iie sttt s e s 1
108 19862-G1 LUG BOLT, 1/2 = 20 .ot se e e s e 4
109 14723-G1 LUG NUT, 1/2 = 20t e s sn e e e e 8
110
111 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ...ttt 2
112 15483-G1 SLOTTED NUT, 5/8 - 18 ..ot st 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGio.erecerreeerr et 2
114 74175-G01 SPINDLE CAP ...ttt et e s e e e e s 2
115
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccoovviriircriereeceereeeeen 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE} .....cccccoriririrreeirrerecrse e 1

Service Parts Manual Page D-8



DIRECTION SELECTOR

Electric Vehicle

18 - Includes ltems 20 - 47
44 - Includes Items 45 - 47

Page E-1

Service Parts Manual




Electric Vehicle

DIRECTIONSELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-GO1 DIRECTION SELECTOR HANDLE ......coocciieiei et e s ene s 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) ..cc.cccveeeerceeeeee e 1
3 70233-G01 DIRECTION SELECTOR SHAFT ..ot cctee e eereseeeseee e seeessneessee s sveeenns 1
4 25664-G2 BEARING ...ttt ettt e e e s s a e s e e e s e e nea e e e nannes 1
5 70334-GO1 OFFSET SHIFT LINKAGE ARM ....ccco ittt 1
6 70313-GO1 LINKAGE ROD.......ooiiiiercceie et st e se s ste s svee s e s s sve e s snee e ssee e s snnee s seeessanenenns 1
7 22754-G3 BUSHING ...ttt e e e s s a e s e e e e s s e naseaae s e nasnes 2
8 14390-G1 LOCK INUT, 3/8 - 24 ...ttt sttt et e st e s e s sae e e s s sneeae s 2
9 70232-G03 SHIFT LINKAGE ARM ...ttt et e s s e ee e s e s e en 1
10 73049-G01 DIRECTION SELECTOR COVER ........ooiiitircceeeetenvee e sseee s sneessee s sseeenns 1
11 00114-Gé6 SCREW, 174 - 14 X B/4" LG oottt ettt 1
12 16469-G7 WASHER, 1/4" (STAINLESS STEEL) .....cctiiiiiiiieei ittt 1
13
14 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi. ...eeeeceeeeceeeeie e rceee e seee e sveessee s s vee s s snnee s 2
15 00571-G2 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 2
16 11098-G6 LOCK NUT, 5/16 - 18 ...ttt sttt ee s e s e e s e e s e e e s nsneeae s 2
17
18 70578-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) ..ccccvvcueenne 1
19
20 73027-GO1 DIRECTION SELECTOR SHAFT ...ttt 1
21 12835-G1 L 1 1
22 10606-G2 MICRO SWITCH, MS2 AND MS4 .......oooeeeeceeeercerceeesee e e e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG coeii ettt sree e s ae e sr e 4
24 73048-GO1 COVER BRACKET ...ttt s ine e e ee e sr e e e s nse e e s srae e e e nan 1
25 00565-G3 LOCK WASHER, #6 ........coerieeieiiieeeeeeesseeeeseeeessee s e sne s sssee s s sneesseeessneesennns 8
26 14628-G1 FASTON TAB, 5/16" X 5/16".....c e eeeiereeeeerreever e sre e s s s sveessee e s s 4
27 00525-G5 NUT, #6 - B2, it e e e e e s e nes 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG ...ttt ettt scrne e s ae e srae e 3
29 12806-G1 SPACER ...ttt e e e e e en 4
30 00560-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1

Service Parts Manual Page E-2




DIRECTION SELECTOR

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, B/8 - 24....ccoeieeeeeetiee et e cie e et e e e e e e s s s e n e aeaea e e e 2
32 25978-G37 18 GA WIRE (RED B") ...eei et et esse s ss e e 1
33 * SCOREW. ...ttt ettt e s e e e s e e e eeenreeee e eannees 4
34 00567-G3 LOCK WASHER, #6 .....oceiiiieeeceiee e te e cienieete e e e e e es e ecn e n e aeaea e e e s 4
35 25978-G256 18 GAWIRE (RED ) oottt siee et ee s ae e s se e e e e sar e e e 1
36 00414-G8 BOLT, 1/4 - 20 X 1" LGiecoi ettt e st e s s nn e e e s e s e s 2
37 00559-G7 WASHER, 1/4" ...ttt ee e e e et e e e e e e sse e st e e e e aeaeaeeaeaaaannns 4
38 00565-G7 LOCK WASHER, 1/4" ...ttt te et inie s ae e e e e e e e s e neaeaaeaas 2
39 00532-G1 N O R 7 2
40 15461-G1 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ....ocoveeieieireeeeeee e, 1
42 73290-G02 REVERSE WARNING BUZZER ...t eseeevineeeeae e 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) .....cccccveeneeen. 1
45 24940-G1 S O R 2
46 00565-G7 LOCK WASHER, 1/4" ... .. ettt iee e e e e e e neaeae s e e e e a e 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ceooeieee ettt ettt e 2

Page E-3 Service Parts Manual




Electric Vehicle

DIRECTION SELECTOR

Service Parts Manual

Page E-4



| DIRECTION SELECTOR (DCS)

ric Vehicle

Control Harness

,:/;/:i

1 - Includes ltems 2 - 20

Page E-5

Service Parts Manual

EZ GO



| Electric Vehicle

DIRECT

N s

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ION SELECTOR (DCS)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73180-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 20) .......ccceuvueuen,

2 73179-G01 BRACKET ...t erteete s st sttt e s esesresssesesbsssnesnasesernevaneessensned 1
3 73167-GO1 CAM ettt ettt ettt s st s st e s s r e e e s e s e v e s e sa s e nareenanenn 1
4 73171-GO1 DIRECTION SELECTOR SHAFT .......oiioiiitireenitineereerecrevsaresssesessessssssnnd 1
5 73180-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE).....cccccevveevereneenned 1
6 25978-G287 18 GA WIRE (BLACK B") ...cireierrerireineeiireeseesnsnrsseessesssesessasessensssssssnsenns 1
7 25978-G286 18 GAWIRE (RED 6").ovveeeveeeeeeeerereeeeeeseeemeessssseesssessessssssssssssessessessesssssssesns 1
8 73195-GO1 MICRO SWITCH ...ttt ste s s sme e e e e sereersaes e e nan 1
9 73194-G01 MICRO SWITCH.....coiiiiiiiritiiirccrireeenc et et st ee et eneseessesaesssesneeand 1
10 73188-G01 COMPRESSION SPRING.......oc oo rccrresetssseesessesrene s s snees 1
11 25664-G1 BUSHING ...ttt rstteste s saessve s n e nesrassessarsnsaen 1
12 00771-G4 NYLON WASHER, 1/2"..... o oceeeeeceertrreciteeniessvees st s s snessseseseaesssessssavensans 1
13 73181-GO1 WASHER, 172"ttt st s srbe s sne s s e s e e e e enn e 1
14 14390-G1 LOCK NUT, 3/8-24........eoiiirerireeententvretisersenseesesssessssnsssseesssesssnsesssnennd 1
15 00565-G3 LOCK WASHER, #6 .....oorrieereeireieee ettt erteessne s sseess s e e sneeand 2
16 00525-G5 NUT, 6. oo tieeieeieeeereeerecrrernessensertssressseess st es e e seseesaseaesseasssesarsnesssessssesassans 2
17 00138-G5 SCREW, #6 - 32 X 5/8" LG ...eivrerrveirereinsrieneierniesesrnessesesesssseressessssesssesssssons 2
18 73182-G01 NYLON WASHER, 1 3/8".......cceereeeeeeeteteirterrt e eacee st e seesesesseesssresssseeend 1
19 17618-G1 WIRE TIE ...ttt ettt ee et svte st e st e e saae s e se s s san s sneessanenas 3
20 00559-G3 WASHER, #6 ....ccririueeirrenrerreereteissernerrerastresssssseesseeessssesssssessssnssessnsesessses 2
21

22 70227-G01 BOLT, 1/4 = 20 X 7/8" LG c.urecrecrrerereeereerstetenteeeetee et retee st ee s asassasnessesnanssnenes 2
23 00559-G7 WASHER, /4" ...ttt et trne s e e s s e st e s e s e s e sneasanssreond 2
24 11027-G2 LOCK NUT, 1/4 = 20 ... eeeecrrerretesstnsssteestesseessasssnassa e s aeessassnsssesseass 2
25 71905-Go1 DIRECTION SELECTOR HANDLE........ccccotioiiiteeiieercnrerereesinerreneessesessesenseennd 1
26 00740-G4 SCREW (STAINLESS STEEL) #10 - 32 X 1/2" LGi. c..ovvreereceeeceercreeneeeeeveceneees 1
27

28 73301-G01 DIRECTION SELECTOR COVER BRACKET .........ccccivmriimerierineraiensesssnsecsenans 1
29 73300-GO1 DIRECTION SELECTOR COVER.......cccotretiiereeeectincneesressteesrnrrssasssssessssnessssnas 1
30 16816-G1 RATCHET FASTENER..........oo ettt cvrneessne s e s s e e 4

EZGOLHEIT Service Parts Manual Page E-6




Electric Vehicle

T

i

‘ = =

T P
AR

ELECTRONIC SPEED CONTROL

1 - Includes Items 2 - 31

Splash Pan

33

Page F-1 Service Parts Manual



‘| Electric Vehicle

ELECTRONIC SPEED CONTROL

B+ to Direction
Selector A i B- to Negative
Al 9
/ml Battery Terminal
| SOL
' M- to A1 Motor

ORN to MS4 (NC) — °

BLK to Tab on
Direction Selector

RED to Solenoid

LT. GRN to Key Switch

To Pedal
Box Connector

WHT from
Power Harness

RED from Control Harness

Silver line on diode must
be oriented as shown

Service Parts Manual Page F-2



ELECTRONIC SPEED CONTROL

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31) ..... 1
2 * LOCK WASHER, #10......co e eceeee e sccneries e e scennnees s s enneeessessasaesessenens 2
3 * NUT, 10 = B2...coeoeeeeceeee st e e sssss s sssssssesssssssessassssssssssssnsesssnssnen 2
4
5 30353-G1 DIODE, 3 AMP ...ttt ree s s s sare e s s s e s s e s s smmaeen s s naneen 1
6 21764-G1 RESISTOR.... .ot eeecette s e rrrr s s e e s e s s s e s e e s e s vaessssassvensassasasessnes 1
7 73103-G02 WIRE HARNESS (CONTROL) ...ceiiiiiictieiiccceeeeer e e e seeemeen s eemannes s sneean 1
8 * NUT, 5/16 = 24 ...ttt reet e te s esrte et e s s e e e sesenne e e s e s vae e e e snnns 2
9
10 * LOCK WASHER, 5/16" ......oooiieiiteeeirecrerirseee s csessssasessessseessscesesssessssansesnns 2
11 | 25972-Go2 WIRE (SOL = BH) covoeroeeeeeeeeeeesessesaesssssesssssssesssssssesssmssssessssesssessssesessneseesess 1
12 | 25978-G10 WIRE (SOL = B-) c.ooivutieneeienssssssssessessssssssssssssssssssssssssessssssssossassssssssssasness 1
13 11027-G2 NUT, 1/4 = 20.ceceeeeeereeseesesseseeeseeesesesessessssss st st s ssssssssssssasssass s sassasssasens 2
14
15 27855-G01 SOLENOID, 36 VOLT .....ceeiiieeieececttieeecttese s e vnnreese s s e ee s se s nnee e s s saneeeenas 1
16 73077-GO1 HEATSINK ..ottt ettt e e sssnamte e s ssae e e sesennn e s sesassnnnesasannns 1
17 25864-G01 ELECTRONIC SPEED CONTROLLER ...t secceneee e 1
18 73190-GO1 THERMAL MOUNTING PAD ...t veterrrceene s seceeeene s seee e e sessan e e e eand 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi..cocceeieeeeciiette ettt recceeee s s e ne e s snseseees s s s anennens 2
20 73028-G01 COVER ...ttt e ce e st e e s s s rnea e e s s st ee s s eman e e s s emneas 1
21 31539-G1 WIRE TIE ..ottt ettt s cenees e raan e e e e s s smmeaae s et ae e s e smmmaenanennnns 1
22 73053-G01 Y10 1 ] O PSSP 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.uooeeeeeeeeeeeceteeeieeecseteesssrareeeeeeessssssesssesesensasesasenan 3
25 | 73039-Go2 WIRE HARNESS (POWERY) «....eoeeeeeeeeeesseeeeeessseeeeesseeessessssessseessseeesessnsens 1
26
27 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi....ucoiviercrieeeeeiiiieccceeeneecessseesssssrsnseseesessssnensaesnns 4
28
29 11027-G1 NUT, 5/168 = 18ttt et s e et ene e e e e neesssre e sssae s ssses sesnreess 4
30

Page F-3 Service Parts Manual




Electric Vehicle

ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 25866-G01 SOLENOID BRACKET .....oouiiitiientenrcreceecreeiereserrtes e see e s stestsssesneesesneane 1
32
33 71102-GOA1 BOLT, 1/4 - 20 X 3/4" LGi. .....ooveeerrrereiiinienieneneenereeereneessestestes e enee s sessseseesaenns 4

Service Parts Manual

Page F-4



ELECTRONIC SPEED CONTROL - DCS Electric Vehicle

1 - Includes ltems 2 - 41
32 - Includes ltems 33 - 41 16
36 - Includes ltems 37, 38

18
28 29

To 6 Pin Pedal
Box Connector

To 4 Pin Tow
Connector

YEL to YEL in Key
Switch Harness

RED/WHT to RED/WHT
Ignition Interlock Wire

Page F-5

Service Parts Manual



Electric Vehicle ELECTRONIC SPEED CONTROL - DCS

C From Power
Harness

From Control
Harness
RED

YEL/WHT From
Key Switch Harness

From Control
Harness

Splash Pan

43

Service Parts Manual

Page F-6



ELECTRONIC SPEED CONTROL - DCS

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73198-GO1 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) ..ovciiiiiiieeenscineeenn, 1
2 * LOCK WASHER, #10 ...ceeiiiie s cceie et see e see e s e e svn s s e e e s s 2
3 * L I 0 R 2
4
5 12914-G1 FASTON TAB ..ottt ettt e st ae e e s e e e s s esae s e e sassaeae s ssneaaenas 1
6 28336-G01 RESISTOR. ... ittt re s st e st e s e st e st n e e s e e e e saneeenseeeesneeenns 1
7
8 * NUT, 5/16 - 24 ...ttt aa e e s s e e e s s sneeae s 2
9
10 * LOCK WASHER, 5/16" .....cceeeecceie e seeesevee e e s ssee e ssee s sse e s s e ssen s sneeenns 2
11 25972-G56 6 GA WIRE (BLACK 8", C - B)eiiceeie et seeee e s 1
12
13 11027-G2 LOCK NUT, 1/4 = 20 i ceeeeeieecceie et s e e svee s ee s saee s snae e ssse e s sns e sssee e sneeenns 2
14
15 27855-G01 SOLENOID ...ttt ettt et e s s e e a e e 1
16 73083-GO01 HEATSINK ...ttt st e e e s ee e s st e e e s snreee e e sannraeeesnan 1
17 73144-G06 SPEED CONTROLLER ..ottt et see s s n 1
18 73190-G01 THERMAL MOUNTING PAD .....cccteieeeie et see e e seee s svee s e s ssnee s e 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi...uuiiiiiieiiiieeescciie e sciete e sestese s sesae e e s e e s nsneeae s 5
20
21 31539-G1 WIRE TIE ..ottt ettt 1
22 73053-G01 (0 1 I 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.uooeiii ettt ee s e e s s 3
25 73152-G01 WIRE HARNESS (POWER) ....coo ettt eeee e 1
26
27 73191-GO1 WIRE HARNESS (CONTROL) ...ttt 1
28 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi....eeiiiiiiiiiiiiiciieie sttt tescire e s ssiae e eesssae e e s ssneene s 3
29 11027-G1 LOCK NUT, 5/16 - 18 . .eeeiicieccceie st strssee e ee s sieeessee e s e e sn e snee e sneeenns 3
30

Page F-7 Service Parts Manual




Electric Vehicle ELECTRONIC SPEED CONTROL - DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiieieite ettt s 1
32 73137-GO1 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) ...ooriiirrcrereeecreneenanes 1
33 73028-G02 COVER (WITH GASKET) «.c.eriiirericrere et 1
34 73132-G01 LABEL (TOW SWITCH) ..ot 1
35
36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37, 38) ............... 1
37 * SCREW, #5 - 40 ...t s 4
38 * NUT, 15/32 - 32ttt e s e s 4
39 73139-GO1 SEAL NUT .t st e e e e e 1
40 73138-GO01 WIRE HARNESS (TOW SWITCH).....cconriirreeereeer e 1
41 17618-G1 WIRE TIE ..o e e 1
42
43 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..ooee ettt e 4
44 25972-G22 6 GA WIRE (BLACK 27", BL+ TO SOL)..cccerreiirrricrsrr et 1

Service Parts Manual Page F-8



oriented as

17

Electric Vehicle

\

SOLENOID DETAILS

COVER INSTALLATION

1 - Includes ltems 2 - 23

Service Parts Manual

Page F-9

ELECTRONIC SPEED CONTROL - HD




:;;: Electric Vehicle

ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

HD

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73055-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 23).... 1
2 73060-GO1 ELECTRONIC SPEED CONTROLLER......cccoovttteee et 1
3 74014-G01 CONTROLLER MOUNT ..ottt recreee s esvnr e s caneses s s snan s 1
4 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi. .eerereeeeeeeerceeesireeeesste et cmre e e essssee e seseme s 4
5 00559-G7 WASHER, 1/4"..... ettt sttt et ettt eeen e s aae e es s s sanen e 2
6 11027-G2 LOCK NUT, 1/4 - 20...eeeeicerirrieeceirrcietrsceeeecs e estte s stee s e eeesnnnressseeessssens 6
7
8 20468-G1 SOLENOID ...ttt eereteees e etn s s sersser e s s s s s neses s ssssannesen 1
9 30353-G1 DIODE ...ttt scctetee e st e e e e e ee e ane e s ssbsbeeesasssssnessessnnsaneneas 1
10 21764-G1 RESISTOR ....eeeereeeette st eete e e et e cenr s e sabe s eseasaessssmes s snessssnnnes 1
11 * LOCK WASHER, #10 ...ueeiiciiieeeeecreeeetrreee ettt e eeesene s sssene s anas 2
12 * NUT, #10 = B2ttt ereessssaes e os s tbae e s ser e e se s s saasasonsnssneaas 2
13 * WASHER, 5/16"...... .o oo oeeeecerrsiereeite e serecetreeeetree e e e ssresseseeesssneeeseseeensnneean 2
14 * NUT, 5/16 - 24ttt e e et r s es b s s en e s smae e sabeas 2
15
16 73095-G02 WIRE HARNESS (CONTROL) .....coiiiieiieeeecnreeecvveeeecscervseesceessseresesseanns 1
17 28325-G01 WIRE HARNESS (POWERY) ....cccootteeiiirceirerciererer e sreeeeceeeessssnes s eeeseesneeeas 1
18 25978-G88 18 GAUGE WIRE (RED 9”) ..ottt ee s enesennnr e 1
19 25972-G02 6 GAUGE WIRE (BLK 6 ", SOL = B4) ceiiiiiccieiei e v eeceeneeeeeeesenenas 1
20 25978-G10 18 GAUGE WIRE(BLK 6", SOL = B} oot e 1
21
22 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi. .ccceeuieeieeiiteeeeceierecceree e reeeee e s erenmreesssassnenes 4
23 11027-G1 LOCK NUT, 5/16 = 18ttt et emnee e 4
24
25 23723-G2 COVER ...ttt ceeeee e e e e s seeaesesnne s s s ssssees e s sesastresesssasnnesssesannnnsns 1
26 16469-G1 WASHER, 1/4" ...ttt e e eevtresessstee s s e srsbees s esessbntesessssansseenssseanes 1
27 14419-G1 WING NUT, 174 - 20 ..ottt et e e e e e e snae s s amn e ssneis 1
28
29 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi. ccueeeriericreeeieeiiieeeeessieeeeesicree e s s s e eraese s nsaneaessessnnseness 4
30 11027-G2 NUT, 174 2 20 ..ttt eee et ee st e e s e e e se s s ee e e s sae e e s e e e s sansassssessssseneas 4

Service Parts Manual Page F-10




| ELECTRICAL SYSTEM

Electric Vehicle

8 - Includes ltems 10-18

NON-DCS VEHICLE

Through Frame To Accelerator Pedal

Page G-1

Service Parts Manual




S

ELECTRICAL SYSTEM

Electric Vehicle

37 - Includes Iltems 38 - 47

52

DCS VEHICLES ONLY

g3 N
AN
i
S PR
& N
i |\‘\\\ >
X <
L N
N

)
el
7 ]

W«(««

Through Frame
To Pedal Box

Key Switch Harness

Service Parts Manual

Page G-2




ELECTRICAL SYSTEM

Electric Vehicle

Floorboard

ORNNVHT/\Q\@

\@\%J

BLU/WHT/\Q\

Qfg\i/\\ S\ W/

o /
N ~lf,7/

RED— <P

- —

Page G-3

Service Parts Manual




| Electric Vehicle

ELECTRICAL SYSTEM

KEY SWITCH DETAIL

103

99 - Includes ltem 100

TURN SIGNAL INSTALLATION

Service Parts Manual

Page G-4



ELECTRICAL SYSTEM Electric Vehicle

Rear Fender

/
106
109 110 107

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side

WHT to BLK to
Normally Common
Open

WHT from
Micro Switch
to BRN from
Taillights

BLK from Micro
Switch to RED
from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTIONS

Page G-5 Service Parts Manual



Electric Vehicle

Driver Side

115

114 13

114

Passenger Side

~]

BLK

-

g

|

BLK|| BLU

:\
| RED
YEL | |BLK

Service Parts Manual

Page G-6



ELECTRICAL SYSTEM

Electric Vehicle

~ ™ )
State of Charge Key Switch Key Switch )
Met with Lights ;
e L uwHT 9 State N(I); t(;:large wio Lights
_I BLU/WHT
BLK
]
.
YEL
RED

- Y,

. J /
124 DCS MODEL ONLY DCS MODEL ONLY

. A R

- “ Swi )

State of Charge Key Switch Key Switch
A State of Charge i
Meter g uwHT with Lights Metor 9 w/o Lights
BLK  BLUMWHT
GRN
RED —

.

- J
124
Page G-7 Service Parts Manual




‘| Electric Vehicle

ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 00702-G2 NUT, 5/16 - 18.....ouueveverrceemneseeoesesseseesssessssesessssssessseesssesessesessssesesseesessesseeseees 12
2 25972-G32 | 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2"). w.uvoomeeeeeeeerereen. 1
3 25972-G40 | 6 GA WIRE (BATTERY INTERCONNECT, 6") ......coovvereereeeesseseseseeseseeesseeeens 4
4 00565-G8 LOCK WASHER, 5/16".....ovu.vveenrveumnseesmssesmessreneseesessssesssssessssssssosssssessssemesesseeses 4
5 00993-GO1 | LOCKWASHER, SILICON BRONZE, 5/16" .......ceevvveeeeeeoereeeoeseeersseseneesessnenn 4
6 28418-GO1 | NUT, BRONZE, 5/16 - 18 .......ooourvreeeeeseeessnensssnssssssesesssmseeesssssssessssssssssessen 4
7 00532-G3 NUT, 5/16 - 18 ....coooreeeeecrrernessssesssssssesssesssssssssssssssssssssssssssosssnssesssssssssessssses 4
8 73063-G01 | CHARGER RECEPTACLE ASSEMBLY

(FOR USE ON NON-DCS MODELS ONLY) ....co..veomveeroreeereesseeesseeeseeeeseesene 1
9 * WIRE HARNESS (CHARGER).......oveorveriereiereeseessessesssessssessmsssssssssassssens 1
10 * RECEPTACLE COVER..........ooeeeemeeeerrrsenensssesssssinsins e 1
11 * RECEPTACLE BOTTOM .......oorveuneeerencsmnnsssesssessesssssssnssssmsesesssesessossesees 1
12 | 73051-Gos FEMALE RADSOK ......ooooveoeeeeeetsreeesssnnsssssnsessssssssssasesssssssssssosemsasesmemsenes 2
13 | 73051-Gos INSULATOR SLEEVE.........oovveumereermmeesssesessnsesmsesesssseeesesesssssssssssssssssesensoe 1
14 | 73051-Go7 REED SWITCH....oouvvverevvoneriveseessssesesseseonseeessssesesseensessesossenssssassesesessassses 1
15 | 73051-Go8 SCREW, #10 - 32 X 1/2" LG (BRASS) w...vooeeveeeeeereresesssssssesesssereseeennees 2
16 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) ..ouvvveeeererreeeneeeoreceene. 3
17 | 73051-G10 LOCK NUT, #6 - B2....ouumvvurrrersnssssessssssesssssssssssossssssssessmssssemssseassseessesesne 3
18 | 14601-G10 RIVET, 5/32" X 7/16" LGi..eovoveeeeeeseeeemsseeseeeesssesessssmsssessssesssssssssessenasenes 4
19 | 17618-G1 WIRE THE cooooeveeeeeeeeeeeseesseeseseseeeesssssessssssesssssssessssasssssssessssssessssssssssssssesmsesenses 3
20 | 25972-G79 | 6 GAWIRE (BLACK, 36", BL- TO B-) cevveveueeeennereessresssssnsissnsesereessesseeseesene 1
21 25972-G79 | 6 GAWIRE (BLACK, 27, BL+ TO SOL) ooouurevererrernreeesesesseesssessesessessssesssennn 1
22
23 | 25972-GB0 | MOTOR WIRE (43", C-A2).....orevemrmeesseemmessssresmassessosseemsosssmsssssseesnasssssossaones 1
24 | 25972-G37 | MOTOR WIRE (40 1/2", B-S2) .....oouumreereeeerreesneeosssseaessnesssssssssssssssssessssssssssann 1
25 | 25972-G59 | MOTORWIRE (54 1/2", M- TO A1) .ooouerererrrreessesseseessessessssessssssssssssssssssnseres 1
26 | 25972-G38 | MOTOR WIRE (45", D-S1) coooouveeeeeeeemesereseeessesesssssssssessseesssnssssssssssssssessaness 1
27
28 | 70046-G01 | BATTERY RACK .ooooomieeoeeeeeeeseeseesesseeesssesmsssesessesessesesssesmssssssssssessaseseasenn 1
29 | XXXXX-G** |  BATTERY (6 VOLT) w.ooomreeerreeeeseeeemeseesseesmesesssesesessessesseeessssssssessesssessaseseasson 6

Service Parts Manual Page G-8



| ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
30 70121-GO1 HOLD DOWN BOLT ...ttt sees e et eseessse e ssnesarsssssesssanessssenseessanes 2
31 70045-G01 BATTERY RETAINER ...ttt ettt e svan e e sasesersesssasevseeensnes 1
32 11027-G1 LOCK NUT, 5/16 = 18 ...ttt ettt e sree s e s s n e s seasessanesbessnnnes 2
33
34 27327-G01 CLAMP ...ttt ettt et e et sae s ra e e be e sase s sase e mnansnaseseaensees 2
35 10570-G11 RIVET, 3/16" X B/47 LG... ettt et e e re e s reeseesssnessss sessassnnssnsenen 1
36
37 73149-GO1 CHARGER RECEPTACLE ASSEMBLY

(FOR USE ON DCS MODELS ONLY).....oirioireiiritente e ececeintrsseeeessasseneesaseesses 1
38 * RECEPTACLE COVER ..ottt eseee e e se e e 1
39 * RECEPTACLE BOTTOM ..ottt eee s esss e e e sessen e 1
40 73051-G05 FEMALE RADSOK .....coioiricrirtencereeseesrenateenesessrteeesseesueesaesneeesnessmseseesasesnn 2
41 73051-G06 INSULATOR SLEEVE ...ttt e e et e se e e 1
42 73051-G18 REED SWITCH......coviiitiniriitien i tecccterencemeser et sseseeesas e sen e e saenenes 1
43 73051-G08 SCREW, 10 - 32 X 172" LG corviiiiriniintinniineniie it s eses s neeseene 2
44 73051-G09 SCREW, 6 - 32 X 1 3/4" LG (STAINLESS STEEL) .......cccvnvivnmenieniscnninenncenns 3
45 73051-G10 LOCK NUT, #6-32.....coriereererecre et enee et e seses et e e s 3
46 14601-G10 RIVET, 5/32" X 7/16" LGt et e e e s see s sme e 4
47 * WIRE HARNESS (CHARGER)......ccoctivintirrnieni e seeee s e e 1
48
49 25974-G14 10 GAWIRE (WHITE 55 3/4", S1 - F1) vttt et senesenseeesene e 1
50 25974-G13 10 GAWIRE (BLACK 58", S2 - F2).....ccoeieieeeeeimrie et ec e se e nae e eeees 1
51 25972-G57 6 GAWIRE (BLACK 54 1/2", AT = AT}ttt cecre s vor s saeeseaesanes 1
52 25972-G55 6 GAWIRE (BLACK 50", A2 - C) .o ireeicreree et e e e see e sane s 1
53 25972-G79 6 GA WIRE (BLACK 36", BL- TO B-)..coviiirceccrcrerer et ere s sessneneene 1
54 25972-G22 6 GA WIRE (BLACK 27", BL+ - SOL)..cccovvninunniniininiiiis e tenstscnieresseeeeneseenns 1
55
56 10570-G10 RIVET, 5/32 X 9/16” LG STAINLESS STEEL ...ccccoccvniiniiiiiniiniiinnisnsienenssenees 2
57 73193-G01 CLAMBP ...ttt ettt e s s e st e st s e s st a s s bat e s samer s ssaessesans 2
58 17618-G1 WIRE TIE.....ciiiiiiiiitiitenin ettt are s sras s ss e sssmn e 10

Page G-9 Service Parts Manual




| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRICALSYSTEM |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

59

60

61 22674-G1 FUSE BLOCK ...ttt cnees et st ese s s n e e 1
62 71010-GO1 RIVET, 5/327 X 3/8" LGi. ..ottt et sa e 2
63 18392-G1 15 AMP FUSE ..ottt st reree ettt et ee e e e e an e sessen e e e seennens 3
64

65 17318-G2 HORN SWITCH CAP AND NUT ...ttt eseneee s vsae s e sae s e 1
66 19233-G1 HORN SWITCH PLATE ... e certeee ettt saerene e e messse s tessvesanesnns 1
67 14601-G7 RIVET, 9/16" X 11/16”" (STAINLESS STEEL). ....c..cocvcrereceircnreneeeere e 2
68 17318-G1 HORN SWITCH ...ttt et sescs et e e saeees 1
69 17618-G1 WIRE TIE oottt sttt eeee e e s sseesaeesaee s 2
70 27068-GO01 HORN SWITCH BOOT ....c.oiviitriiiiniiiiiictciceerecrctceene e e seesaeee e aees 1
71

72 32860-G1 HORN (WITH MOUNTING HARDWARE).......c.ccoeieierirercneneeeteceeeeeceneeeas 1
73 00559-G8 WASHER, 5/16" ...ttt saesae s 1
74

75

76 10570-G11 RIVET, 3/16" X 3/4" LG .ecoviiiiiriitereri ettt eseteeeseresee s e s et e e 2
77 21573-G1 HOUR METER ...ttt s 1
78 74019-GO1 HOUR METER BRACKET .....oivirirterreiert e nie e esere e sese e et esae e ee e e 1
79 75117-G02 WIRE HARNESS (HOUR METERY).....c.cociiiiiiteritnteeerceeseeseeese e e e 1
80

81 33636-G01 STATE OF CHARGE METER ...ttt 1
82 73145-G01 HARNESS (KEY SWITCH) (DCS MODEL ONLY)......ccoveimvinmiireiienircienieenenenne 1
83 73041-G01 HARNESS (KEY SWITCH) (FLEET) ..coeviiiiiiiiccicin e 1
84 17421-G1 IGNITION SWITCH (INCLUDES ALL HARDWARE) .......coovnuiiiiniirieceeneennens 1
85 33639-GO1 IGNITION SWITCH (WITH LIGHTS) ...ovviviiiiiiniiieeeererreree e e e 1
86 00568-G6 LOCKWASHER, 3/4" ..ot erene st 1
87 17063-G1 IGNITION KEY (SET) ..ottt e AR
88 17137-G1 FACE NUT, 3/4” = 20 ..ottt ssessst s sn e 1

Service Parts Manual Page G-10




ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 17618-G1 WIRE TIE ittt ee st e et sttt st e sre e s s st ename s nenaen 1
90 33623-G02 RIVET, 3/16" X 3/8" LG ..ttt teecee et et s snrn e st e s sneessas e snnasssnsensanes 2
91
92 71145-G0o1 DECAL (IGNITION SWITCH ONLY)......coieierreeienirrereeeeesiee st es e sesseessnsesens 1
93 71123-G01 DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/O LIGHTS)......... 1
94 71129-G0O1 DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/ LIGHTS) ........... 1
95 73030-GO1 PLATE (STANDARD CONSOLE INSERT MOUNT) ......oviviiiiiinitencreernersreessnnenes 1
96 73030-G02 PLATE (CONSOLE INSERT, STATE OF CHARGE METER).......ccccvevevvvueinneenns 1
97
98
99 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ....c.ccooiiiiererrrcscneenencsereeens 1
100 21640-G1 FLASHER ...ttt s e 1
101 * VINYL TAPE oottt ceene ettt st s e see e st AR
102 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS}) ................. 1
103 | 73043-G01 WIRE HARNESS (ACCESSORY)...ucoviiiininniininitiieinece e esaressesesssesesaens 1
104 | 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE).....ccccovimsenmeiiiniiniiniceiieeresseseseseneneens 1
105 | 21759-G1 TAILLIGHT BULB (REPLACEMENT).....erieemrerieerreneree st eceee st e e AR
106 74371-GO1 BEZEL (DRIVER SIDE).....ccociviiiiniiiiiiniiiinieninr e cees e eceesan e e e sons 1
107 | 74371-G02 BEZEL (PASSENGER SIDE) ....coiviiiiiniiinrcni e semes e seenenessaeseees 1
108 14601-G11 RIVET, 3/16" X 9/168" LGi. .covivriiitiiiinriiiisiiiircreecrtee s st ceeeneesanenenenesseessenanens 2
109 | 71364-GO02 | ‘FOLIP ettt sttt es et s b ettt s ene o 8
110 71425-G01 COUNTERSUNK SCREW, #8......ccccciiiiiecriirerieere e cecee s see s smee e 8
111 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..ottt creeen e enane e e ceoneneas 1
112
113 | 74004-GO1 HEADLIGHT BULB (REPLACEMENT) ..c.ucovininniiniiiiiiiiinie s nsneesenenns AR
114 | 74005-GO1 MARKER LIGHT BULB (REPLACEMENT) ..o AR
115 | 74006-GO1 TURN LIGHT BULB (REPLACEMENT) ..o e AR
116
117 74001-GO1 LIGHT BAR .ottt ettt st st ves e s e e e sanens 1
118 74002-G01 LIGHT BAR BRACKET (PASSENGER SIDE)......ccccocniiniiiiriiiccnccrecennee 1

Page G-11 Service Parts Manual




| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICALSYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

119 74002-G02 LIGHT BAR BRACKET (DRIVER SIDE) ......ccovioiiieeiieecieestee e ceteeeeeerecesenennns 1

120 00414-G6 SCREW, 1/4 - 20 X 3/4" LG ...ooeoieeieeeeceeeeeersiet e sec e es e smneees s s aeenecesssssameeees 2

121 11027-G2 LOCK NUT, 1/4 = 20 .ot ceeeee s sretee e e nreeeessabbeeses seassssessssnsssannases 2

122 00114-G6 SCREW, 1/4 - T4 X G/4" LG ...eooeeeeeeeeeeeeeceee et rtere e s s sesssess e s s banesans 8

123 01028-G01 SCREW, 1/4 - 14 X 3/4" LG .cueeeiiieeeeeeeeeeee ettt ecmereessseerasases s enenas 2

124 25978-G74 18 GAWIRE ( RED B}t ieeeeiereciiececetreecccintesesinttessseeitie e se s e eenasesssansnsessonen 1
Service Parts Manual Page G-12



| ELECTRIC MOTOR Electric Vehicle

2 - Includes items 3 - 11 and 14

1 - Includes ltems 3 - 12

Page H-1 Service Parts Manual



Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRIC MOTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73124-G01 MOTOR, COMPLETE (DCS MODEL) (INCLUDES ITEMS 3- 12)......cccueeneend 1
2 73124-G02 MOTOR, COMPLETE (INCLUDES ITEMS 3- 11 AND 14) .....oovvvveercceeerennnd 1
3 * ARMATURE ... rrteresereesteesie s s rree st e e s srassees e s steesenreeesnresesebetssensnnesas 1
4 73120-G03 BRUSH SPRING ..ottt retresrre e e et ee e e ssrb e s aeas 4
5 73120-G04 BRUSH PLATE AND BOX .....coiiiiierieeiieiinesseesiarreseeessssssseesssessssesssessssesensd 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE).......cccccceveennened 1
7 73120-G08 COVER COMMUTATOR END ....coovvtivtiriirrieeercerereeseseneeeeeete e s sresseeens 1
8 73120-G09 COVER PLATE & SCREW ......cocvivveireitinitirseeseressersseestesissssssesssesessssessesnnd 1
9 73120-G10 L0 LY PR 1
10 73120-G06 SNAP RING ...t cteeesteieciere et eie e stee e s sse e ae e e e e e e e nre s sensesessnnas 1
11 73120-G07 BEARING........coocteeectientreeeeerete et eeeasessrrseeesae s srse e e s e e e nnnrseebaeessnres 1
12 73120-G02 FIELD COIL KIT (INCLUDES HARDWARE) ..ottt 1
13
14 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) .....c.eerterecereeeee et 1
Service Parts Manual Page H-2




| FRONT SUSPENSION

Electric Vehicle

w
-
ko]
c
3]
[4Y]
-
]
w
s (-
2 A
©
=
2
N
<
~-

3 - Includes ltems 4 - 12

Page J-1 Service Parts Manual



| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70001-GO1 FRONT AXLE.... .o tiicieirecrrereesertiesiesseesssessssessressssssesssssssessessssessnnes sesssssssessssonns 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)................. 1
4 * SPINDLE (DRIVER SIDE).......ccctretiariireirsiererersrreretesseeresessssessmessssessssens 1
5 16623-G1 BEARING......o ettt ssesssntsetnes e s nee e e e s nee sssb e e ans e seenns 2
6 10389-G3 GREASE FITTING.....coeieretrereserssresseresiessnesreressseesssaessaeessneseseesssnens 1
7 25146-G1 GREASE SEAL......cocvireieerireceeniessrtesseessaessstassssessaesstsesssesssessessessssesessessssens 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10)...cccccviiieereccvennreenns 1
9 19862-G1 LUG BOLT, 1/2 - 20 .iiiiieeierirceeiserenierenrersesseeseseeessssssnssessessssnesesessssenns 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....eoeveeeeeeeeneen, 2
11 12093-G1 SLOTTED NUT, 17/32 ....eeereceereetenieeereeeesereeereee s ste e s sreessreeseenn s e smnne e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG. ..covteeeeeeereeeerereeee et ceeeeseteeeseeee e e ene e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) .| 1
15 * SPINDLE (PASSENGER SIDE).......c.ecconetvenmmreeeierceieeieeeseteeeeeceesesesneenns 1
16
17 12091-G2 SPINDLE CAP ....ieecececcreerirerrereeceessssassesassssssnesssanesssresasssresssasesasesnsssssnsssesns 2
18
19 70327-GO1 SPINDLE PIN, 1/2 - 13X 5 1/2" LG ...eerivirrrereccrerinieeecsseessneesseneeeesenessssmenens 2
20 00571-G5 WASHER, 172" ...ttt seeceesrse st s s seesss e ssree st e s s s e e saseessssessnnsannd 4
21 70328-G01 SPINDLE PINTUBE ...ttt re s en s sane s sn e s naes 2
22 16982-G1 THRUST WASHER, 7/8" ...ttt eecertereeeee s e s s e eesttee s s snae s sssnansnnes 2
23 14390-G6 LOCK NUT, 1/2 = 13 eeeereeectenstescsvteesesessseseseeesssne e s sneeessanesssesesasssnnasessnnsenas 2
24 10387-G2 COTTER PIN, 3/32 X 1" LG cecceeeevererrierinreereceneesirnessssesssssasssssnesssiseesssssssessasnees 2
25
26 70324-G01 SHOCK ABSORBER ...ttt ccrittreecceerecrcretee s reesrre e e s s ree e e s e s s snsanasesssnsanes 2
27 10435-G1 SHOCK ABSORBER WASHER .......co oottt e ssneescssrneeseseenes 8
28 10194-G1 RUBBER BUSHING .......ccociiertieinrieiiierscneseseeseseessssersssssesssssesesansessasssnesesesnsesas 8
29 00532-G6 NUT, 3/8 = 24 ...ttt et rcete s secsaee s e s sesnnee s s sesmee s e s s sasree s s e s s nasnasnnssseannsans 4
30

Service Parts Manual Page J-2




FRONT SUSPENSION Electric Vehicle

When ordering parts, piease specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING.....coiviiriiiciintiiiiite ettt st e es e st e e et rneesre s send 2
32 70163-G02 SPRING PLATE. ...ttt et sme st e b e s end 4
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGi. .ottt et s 6
34 00734-G1 LOCK NUT, 7/16 - 14 ...ttt e sre et sresseseressee e e e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ttt sre s e eseeene e 6

Page J-3 Service Parts Manual



| Electric Vehicle FRONT SUSPENSION

Service Parts Manual Page J-4



‘| REAR AXLE Electric Vehicle

1 - Includes ltems 2 - 8

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13 12
part number 15. \
D

<

Wy

l |

Page K-1 Service Parts Manual



Electric Vehicle REAR AXLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73069-GO1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8) ....ccccvceerenereeniereeseeeeenns 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE).....c.ccecceeerieereeeeeecreecrece e et eneen 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE) ......ccoiiiiiiiiiiiinnecrerr et 1
4 25228-G1 DIFFERENTIAL COVER.....civiniiitinicierreceimetese sttt e st e s e 1
5 25226-G1 FILL/CHECK PLUG ...ttt e 1
6 25227-G1 WASHER ...ttt sttt s s et eneen 1
7 15558-G1 SCREW, 5/16 - 18 X 3/4" LG .ccurivireiriiiiriecrcereerreceereeneestessesesee e snenead 10
8 73050-G01 VENT oottt ettt st st e e e e e e smee 1
9
10
11 24261-G1 BUMPER SPLINE ......ctiiiiiitiir ettt e s 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG eoeririiiiierrerireereeee sttt e e sre s e s e 3
13 00565-G7 LOCK WASHER, 1/4".....o ettt neee s et et e e sar e s e e e s s 3
14 00559-G7 WASHER, 1/4" ...ttt e sae st st sae e 3
15 28095-G01 MOLY LUBE, 2 OZ. ... ceeeeerecreeetcrereetecse st s e seeae st esese e st sneeraasseesssssresnans AR

Service Parts Manual Page K-2



Electric Vehicle

REAR SUSPENSION

7/
// //
Ve
ey
ey
ot
P // e
LT e e -
s AR ts .
W,er RN o P
P o AN -
P Ve -
S 7,0 P \ \ - 7
1/ Zora VR /
VA /N /
/A A i i
Al i ////:,//’\\\‘ ! !
G 17 & ;
A Ty, S i
o {<\\, AN !
<
\3 ISR S /
I WM Y /
\
RS EER\ N N sy
RN \ . % i
! N . ~. e /
XN W @ N / /
% AT J /
N \|\|\\\\\ h /
RO RN /? ]
] SOLALTN
~J T
s !
[ !
[ !
bl 1
\ i
1~ 1
oS !
RN
\\\ \\\
~
N

N\
\\
AN #
77 I
N '
\\\\' t
~ /

Service Parts Manual

Page L-1




| Electric Vehicle REARSUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70324-G01 SHOCK ABSORBER .....ccoetictiirriercieereme sttt eese e e sereessee s e eesmeens e s e sesnes e 2
2 10435-G1 SHOCK ABSORBER WASHER .......ci oottt rtrsciescseseennesessesssneeses e 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING .............ccccceviiinireitreerereeeerseeseneens 8
4 00532-G6 NUT, 3/8 = 24 ... creeeerireeseseesesenesssttessreressraeessareessesasasesssansssssessssnneesnns 4
5
6
7 70505-G01 LEAF SPRING KT ...cctiirieeeieeeriitreesseesrererreseressieesssieesesraessssasesesssessesssessssnsessans 2
8 70506-G01 LEAF SPRING KIT (USE ON 4 CADDY ONLY) ....cccoiiireiieeecereeeeeeeseeeee e 2
9 72029-G01 “U” BOLT, 3/8 = 16 ececeeecieceeircctercsereeeeeee et e ssntee e stee s esaessssassessseen s smnesesnnneenn 4
10 74124-GO1 “U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY}....cccccevvverireenreeinreeesseneeseesesensssenas 4
11 00560-G1 WASHER, 3/8" ... coeererirrtercecreeenensressssereseresessseesssensssssesesnseersnsmeressnnssnssnees 8
12 11098-G5 LOCK NUT, 3/8 = 16 ....ueeieceeeercrerieieriscsneecssnesrietiressesssereesssseesssssessassssssssssssesssssens 8
13
14 70289-G02 SPACER ....... ettt r e e e st e e s s s e e e e e s e e e maan e e e e n s mrnaean 4
15 70291-GO1 BUSHING (LEAF SPRING)......c.cccricrirerncrcrerienrieeesneessrineesssesssssassssssssssssanessenns 12
16 70290-G01 SHACKLE PLATE......oicoerereeiiretecerneeesnestesssiseeresessssneessesesansersnsessonmesnesssssnnsens 4
17 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG cuvvverrrriccirenseeeseseinsinresesiersessesessesssssneranssssessssnsnsenns 4
18 11098-G5 LOCK NUT, 3/8 - 16 ..eeeiieeeeceeectreeteeecerecte e e ccee s te e s ssaesasasaessseannsssasssnsssesans 4
19
20 14158-G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG..ceeverereeiieeeieeee e eeeee s e eeecneee s 2
21 12262-G1 LOCK NUT, 3/8 - 16 ...t esesenecceretee st e e tre s sraaessseessessassssssssensmnensans 2

Service Parts Manual Page L-2



SEATING AND BAG HOLDER, GOLF CAR

Electric Vehicle

1-Includes ltems 2-9

Part of Frame

Page M-1

Service Parts Manual



| Electric Vehicle

SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ...cceeeeirerecvererreecenenneas 1
2 * TEE NUT ettt ettt s te et e st e e s as s e e st s s s e 8
3 17074-G1 BUMPER ...ttt sttt st ste s sar e s e e s neessessesseessn e s sennes 2
4 * FLAT STAPLE ...ttt cteetnetee ettt et ness s ve e s e s eneesaessssesanonns 110
5
6 71012-Go1 VINYL TRIM (SEAT BOTTOM) ...uuoreirireirieeseeneeiereaesseesessaseeseeeseesssessens 1
7 71602-G™* VINYL SEAT BOTTOM COVER........cccoiiiiirctrreerrrersereseereseeerenssssnrsenns 1
8 * FOAM PADDING (SEAT BOTTOM) ...ecuveemveeeeeereeseeeeseeeeeeeesesesssessssesssaseens 1
9 * SEAT BOTTOM (WOOD).......coiaieeeinreciecriesieessireessessvesesessssasessasssssssseens 1
10
1
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ........ccoooiiitieiretrrernssieeseressseeesenersneend 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ... vveseeesseneseeessvenennd 1
15 71204-G01 BOLT, 1/4 - 20 X 7/8" LG c..ceeieeeerereeence ettt se e s e e s enessennnand 8
16
17
18
19 71610-GO1 SEAT HINGE ...t cerrtreseessseereereessinte s sseesssssasssssesssnssrarasamsessssnsesen 2
20 00720-G08 SCREW, #12 - 14 X 1" LG. ..oieieeieeeetirterrnrt et ritecsnesssnessaesssanessresssanessnnans 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29).....cocoieecieieieercreieeeecenns 1
23 * FLAT STAPLE ...ttt ettt seens s nesssaesssnessanessrnnenns 95
24 71752-G01 PLASTIC SEAT BACK COVER ......cociieieerietriierente oo seeeseesaeseesene s 1
25 * SEAT BACK (WOOD) ......cciieieeireteetreccretesieesaeeesesesnssssesssssessssnsssssasseess 1
26 71002-GO1 SCREW, #8 X 5/8" LGi. ....eeeeccereeierecrererereiir et esssaeenessnnassssnasssssarassans 4
27 * TEE NUT Lttt et s ssst e ce e s e 4
28 * FOAM PADDING (SEAT BACK) ....cocoeeeeeeereeeeteeeee e ccneecnssarereen e 1
29 71753-G** VINYL SEAT BACK COVER ...ttt ene s e 1
30

Service Parts Manual Page M-2




| SEATING AND BAG HOLDER, GOLF CAR

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 71811-G02 SEAT SUPPORT BRACKET ......otiiiireierrtenrerenteeeneese e e e sesssssssenesesensssnssessens 2
33 00414-G8 BOLT, 1/4 = 20 X 1" LG, weeteirieieeneieereeeeeeseeesteseree e e sneesee e s sneensssesssensessessens 4
34 00565-G7 LOCKWASHER, 1/4"....cooniiiiiiitiiieeirecteseenetse et rssn s sae e e s e e snesennsnses 4
35 71802-G01 BOLT, 3/8 - 16 X 2 1/4" LG cuveeeeirteerereeeceereeretre et rsvessessseee e se e e esassnnes 4
36 71851-G01 BAG HOLDER BRACKET .......ciitiiircireirenretentnte sttt e st s seesanesasssnenensennes 1
37 71856-G01 BAG RETAINER CLAMP ..ottt ettt s essaessene s ennes 2
38 71853-G01 BAG RETAINER STRAP ..ottt et s es e e nens 1
39 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LGi..c.ccorceermeeeircienreeee e rereesctee e e 2
40 71821-Go1 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG oottt eeerserseeseeee e eeend 2
41 11027-G2 LOCK NUT, 1/4 = 20 ...ttt ettt e se e s e e ene 2

Page M-3 Service Parts Manual



Electric Vehicle SEATING AND BAG HOLDER, GOLF CAR

Service Parts Manual Page M-4



| SEATING, 4 CADDY Electric Vehicle

1 - Includes ltems 2 - 9

Page M-5 Service Parts Manual



| Electric Vehicle

SEATING, 4 CADDY

Service Parts Manual Page M-6



f'; SEATING, 4 CADDY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 10)....cccveereeeerreeeree e 1
2 * TEE NUT .ottt eee st et st ee s e st e se s ne s e s sen s neebbeans 8
3 17074-G1 BUMPER ...ttt et st s s s e s nessaesa e ss e s e sanis 2
4 * FLAT STAPLE ...ttt eese et ettt asstes e ssasss e ssesseeeraerane 110
5
6 71012-Go1 VINYL TRIM (SEAT BOTTOM) ....oiireeereerreteree e e ennsseseseeseecnneennenans 1
7 71602-G™* VINYL SEAT BOTTOM COVER ...ttt essees e 1
8 * FOAM PADDING (SEAT BOTTOM) .....cviiiiiiiinieceie e trcereensseeeeeeneessneeseons 1
9 * SEAT BOTTOM (WOOD) .....comceeeeemeeemeeeeeseessseeseeeesseessseesseeessseeseeseeesessesees 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .......cccceeiiiiiieeeecre e eeeeeeee e cee e 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cccceecieeertnterieerre e sesesesees e ssnessne e 1
15 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG ceeeireeieieieeereerenec e e ssenesseessasssssaresneessasesasas srnes 8
16
17
18
19 71610-Go1 SEAT HINGE ...ttt ee s sree s sae s s s s e snnn e be s erss 2
20 00720-G08 SCREW, #12 - 14 X 1" LGiuuiviiitiiiiiieieiirererneeeetnte e seesnesssesnesee e e snesenessseens 6
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ...ccccovveerrerccerenerecsre e 1
23 * FLAT STAPLE ...ttt et e st e seatsssanesssenen e esnnssesbessrss 96
24 71752-G01 PLASTIC SEAT BACK COVER......ccoiiticitrieertriseesertrsnarsssesessesssssessseessens 1
25 * SEAT BACK (WOOD) ...ooevmreeeeereceesrerevesseeeseesessssreesessseesesesesesesssesseosesasens 1
26 71002-G01 SCREW, #8 X 5/8" LGi. ..coeeererereecierenirieesessteeetest et et eescesecrsresssssessssessaeas 4
27 * TEE NUT ettt e e s nn e e an e s e e e s an e re e s 4
28 * FOAM PADDING (SEAT BACK).....cccciieireieritere ittt rennessneessnvesenaes 1
29 71753-G** VINYL SEAT BACK COVER .....cirieeeeenienreerttsssessseescstsesssesnessssessennesnns 1
30

Page M-7 Service Parts Manual




| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G* Indicates consult Customer Service Department for additional information.

SEATING, 4 CADDY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32
33 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 33 - 46) ....ccoeeevereereeiree e 1
34 71602-G** VINYL COVER (SEAT BOTTOM) ....oooivieriinrirrceeeeeeeeee et eeeee s esee s e 1
35 * FOAM PADDING (SEAT BOTTOM] ...cccctviieiecriecnrecrreeneeesmereereseesseeesne e 1
36 * SEAT BOTTOM (WOOD)......cocmeerreeiniririenrerasneessseesserssesssssesssssssessessesssesns 1
37 * TEE NUT e rtrrrrtrentrsee sttt e et r e e s st e e s ss e s s s ts s e s s 16
38 74140-G01 LI 1 TR 1
39 * FLAT STAPLE ... ecerrecrtrretnetcstsssteestessenesearessasesssesensensseesnessnnesand 110
40
41 71012-GO1 LI 311 SRR 1
42 71702-G01 HIP RESTRAINT (DRIVER SIDE).....oooiiiceeeereeveeec e 1
43 71701-GO1 HIP RESTRAINT (PASSENGER SIDE).........cccvvtivinrrirererreereneeeetve e 1
44 00414-G8 BOLT, 1/4 - 20 X 1" LG cetirieeereiireirercercerteesscte e cete e e e ner e sae e esensne s e 8
45
46 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)....ccoveieeeeeieeeerceeeneees 1
47 74117-GO1 SEAT SUPPORT BRACKET ...ttt estrstessteseersrsessessesersssees ssesennsesesenen 2
48 00414-G8 BOLT, 1/4 - 20 X 1" LG c.ueviveeivreerreeereiiiseeieesseresstessesseessssesessesssesssnnssesesesssesssesans 12
49 00565-G7 LOCKWASHER, 1/4".......o o ioeiirrereeniresieeiiesisessseesssessessssesssesssassenseseseessnsenns 12
50 17838-G1 NYLON BUSHING ...ttt rresssessee s stessnsseneessne s nessseesbasenns 4
51 74134-GO1 QUICK RELEASE PIN ...ttt ncresstsevesssnessssesssse s snesssseesnbeesnve 2
52
53 70364-G01 1N =t o O YRR 2
54 74111-GO1 SEAT BACK SUPPORT ...ttt eectssanssisessseesssasesresssa s s e s s anens 2
55 00414-G8 BOLT, 174 - 20 X 1" LG coiicceiiiieeeceeceiiresieiereseesesneeesseesssasesessssessssesssssnsesnsnnseenn 4
56 00565-G7 LOCK WASHER, 1/4".......coootiveirtiireiiretiistisssesstnsnessaressessssessansessses sssasssessnssens 4
57 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG e ceeeeeeeeeccretesie st reeeeese s e esecee e snte e eeatae s e e ene e 4
58 00560-G1 WASHER, 3/8" ....nrecerrtrrreerrt sttt setessressressee s e ss s asasassenssesstesssesesssenes 4
59 70113-GO1 RUBBER BUMPER ...ttt et eessansssessssaessnessssessssasesenannd 4
60 11027-G1 LOCK NUT, 5/16 = 18 ...coiicieirierrereeceeresirteeeiteesinersssnesssaeesssseeessesseaesssansesnvenens 6
Service Parts Manual Page M-8




| SEATING, CONVERTIBLE CARRIER Electric Vehicle

Page M-9 Service Parts Manual



SE

ATING, CONVERTIBLE CARRIER

Service Parts Manual Page M-10



| SEATING

H

CONVERTIBLE CARRIER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 10)....cccciiiiveerceecveeereenenns 1
2 * TEE NUT ettt ecrrremesn et ste sttt st e e e s s e e sn e e sae s neensesrasaraenees 8
3 17074-G1 BUMPER....oi ittt ettt et st e se e et be e saeasea e nesenans 2
4 * FLAT STAPLE ...ttt et rs s ts e raesene e saee s e e anen 110
5 * FLAT STAPLE ...ttt ettt e e e st et e e st saeesaessaesnesanesnseens 46
6 71012-Go1 VINYL TRIM (SEAT BOTTOM) ....ooiiiiieirinmeenererceseeee et e e eesese e seaes 1
7 71602-G** VINYL SEAT BOTTOM COVER.......ccoiierirrereneence s s 1
8 * FOAM PADDING (SEAT BOTTOM) ......ccocenmrernrneireeetentreeeererssessessssesseennd 1
9 * SEAT BOTTOM (WOOD) ..cooccereerreerrisnssessesesssseeessessssessesessesessesenee 1
10
11
12
13 71701-Go1 HIP RESTRAINT (PASSENGER SIDE) ........ccocvectieeeieeiniineecereeeeeernseee e 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE)......coininiiiinennininiiiiinii e esesseessssnenns 1
15 00414-G8 BOLT, 1/4 - 20 X 1" LG coootriireniririniintiicsiistnenceenrese e e ssenesaesssesesaesenenas 8
16
17
18
19 71610-GO1 SEAT HINGE ...ttt e e e sae s eaae e aes 2
20 00720-G08 SCREW, #12 - 14 X 1" LGieriiriritiicniitssnntnsent i esescae e seaes 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .......oiccccrirercrcrcee e 1
23 * FLAT STAPLE ...cotiiiintintiireerete ittt recsaeeesers e e s e st s s e beeseansme s mesmeeene 95
24 71752-G01 PLASTIC SEAT BACK COVER......c.cootiniininierenenee e n e e s seesaneene 1
25 * SEAT BACK (WOOD) ....coviervirmiiiiiniirisiesnessiineiiesiesiese e seeeseeeseresesesessns 1
26 71002-GO1 SCREW, #8 X 5/8" LG. «eerecreerieeiiertrieeecersresiseesesessee s streesseessanassnsssesessans 4
27 * TEE NUT ettt e e s et me e s ean e e 4
28 * FOAM PADDING (SEAT BACK).......cccciteirerrrereecrenreneseestesteeersessaeeeaeeseeens 1
29 71753-G** VINYL SEAT BACK COVER ....ccooiviiiriniiiininniiecnte et eee e 1
30

Page M-11 Service Parts Manual




| Electric Vehicle

SEATING, CONVERTIBLE CARRIER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70364-G01 SPACER ...ttt ettt et e ae s neanens 2
32 74111-G01 SEAT BACK SUPPORT ...ttt cntectntee e sresstes s esesesseesanonne 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG oottt eene b esee s s s s sae e snens 4
34 00565-G7 LOCKWASHER, 1/4"......ooitiiiiiienreeeeeenetesete st eete e e e teseeesae s enees 4
35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LGi. ..ttt e sv st see e ne e seans 4
36 00560-G1 WASHER, 3/8" .....cviiieetr ettt ettt an s 4
37 70113-GO1 RUBBER BUMPER.......couiiiieerrrer e cccecentee et ettrtee e et eeessvne e sare e 2
38 11027-G1 LOCK NUT, 5/18 - 18 ...ttt seccne ettt ese s e senenesnnd] 2
39
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29).......cccocerveecerrcecerennenns 1
41 75258-G01 SEAT BACK MOUNT ...oiiiierererceteeennte st nsee st et se e et e e ee s sn e asees saas e esane 1
42 00414-G8 BOLT, 1/4 - 20 X 1" LG cueiorirstintiiiiiniiicnsit s erereseestnsestessesisstsesee s e e smr s sensnnssen 4
43 00565-G7 LOCK WASHER, 1/4"....ueiieieeieeercrecteeesete et ettt e va s e s n e e neen 4
44 16705-G6 BOLT, 1/4 - 20 X 1 3/4" LG c.ecouireiiiriiiircnrenecrcrteeeseeseessebes e sesenea s sasesnssnsssens 2
45 00520-G1 ACORN NUT, 1/4 = 20 .....oriiiiniiiniiniiictntteeeresreseseetss e e teeesanenessnssensnans 2
46 19859-G1 END PLUG, 3/4".......ooiiitititintniriiiit it r sttt st estn s st ee s anesnenesseans 2
47
48 75229-GO01 BED ASSEMBLY (INCLUDES HINGE AND MAT) ....c.ccooiiiiiereineenenese e ereenenens 1
49 75263-G01 SEAT BOTTOM ASSEMBLY (INCLUDES HINGE AND MAT) .....cccoceneeenrencnncn. 1
50 75197-G** SEAT BOTTOM....uoiiiiinniiieiniitieitstineteceeneeerereeessee e seses e esanesaenseneeneeenees 1
51 75252-G01 VINYL SEAT BOTTOM COVER .....ccovniiiireccieeiner e 1
52 00762-G4 BOLT, 5/16 - 18 X 1 1/2 LG c.eonriiiiiiircrerir et tecsee e et saves e e se e e e eneenens 2
53 17255-G1 TEFLON WASHER, 5/16" ......coeeeeeeeeneeerieetetrene e sttt st e e e e eemnenaesnnans 4
54 00654-G3 LOCK NUT, 5/16 - 18........... .............................................................................. 2
55 19859-G1 END CAP, 3/4"......o ittt eeer et e enes s ssesseesaesesenssnenaees 4
56
57
58 75273-G01 BED FRONT (INCLUDES MAT)....coiicicireerererereetenserctessce e e st seeesene s eesasasees 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi. c..ovuiviiiiririiniininseineneienisete it seneseeesenanees 4
60 00559-G8 WASHER, B5/18" ...ttt st se e saree e end 4

Service Parts Manual Page M-12



| SEATING,

ONVERTIBLE CARRIER Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75193-GO1 SUPPORT FRAME......cccooitiiiiintiecec e ssessssestesie v e sneseennsssasssesnsnsesens 1
62 00438-G8 BOLT, 5/16 =18 X 1" LG ceeeeiiiiiiiiiiitititeerc et ere e sr e sessaseneeseesseennasessens 2
63 00559-G8 WASHER, 5/16"........utiiiteeitititirit ettt e st s e s e aesaa e s 2
64 11027-G1 LOCK NUT, 5/16 = 18 .ttt sassessaasn s e e 2
65 00440-G4 BOLT, 5/16 =18 X 2 1/2" LG woruietirieeiteecrncenr e et st ee e s e saeeene s erans 2
66 17838-G1 NYLON BUSHING......cocirmiririiiireiececnmeneteeneretestesiesreeeeesmesess e ssnesseaseasssessens 4
67 00559-G8 WASHER, 5/16"......cuiiiiiinitiniintii ittt ettt sese e st e se e e smes 2
68 00654-G3 LOCK NUT, 5/16 = 18 .ot reeet et st s ses e s ee e e s e snsaen e e ssan 2
69 75196-G01 HANDRAIL ..ottt e s s et st e e s v e e s e ae s enne s 2
70 00762-G02 BOLT, 5/16 =18 X1 1/4" LG ceoviiiicriiicnre ettt te e eaeeeee e e sa e 2
71 00664-G8 LOCK WASHER, 5/16"...cuiiieeireierereercnersrcnenre ettt eeaeneceenessee st s e ens 2
72 00520-G3 ACORN NUT, 5/16 = 18 .ueiriiiiiiiiiiiiiiicrrec et e st e seeesena e e e et e sneesnees 2
73 75261-G02 END CAP, 1"ttt sere e sere e s e e smese e e st e e e e s e e meenses 4

Page M-13 Service Parts Manual



| Electric Vehicle

SEATING, CONVERTIBLE CARRIER

Service Parts Manual Page M-14



l STEERING Electric Vehicle

1 - Includes ltems 2 - 34

2 - Includes Items 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 49
47 - Includes ltems 48 - 49
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

Yo

Front of Vehicle *NOTE: Remove bolt and
determine length
required before
ordering! Use of
incorrect length
could damage

10 P 23 a - housing (item 2).

Page N-1 Service Parts Manual



I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...covoeiireerirererecrererecresnenne 1
3 * SLEEVE BEARING ...ttt 1
4 ¥ SLEEVE BEARING ...t 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ..ottt s s e 1
10 70177-GOA RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET ... ettt st e e e e e e e s 1
12 70178-G01 COMPRESSION SPRING......coocoiicieiiieiie et s 1
13 70179-GO1 RACK GUIDE ......coriireere ettt e 1
14 11391-G1 HOSE CLAMP, 1 /4" ...ttt e 1
15 70041-G01 RACK COVER...... oot e 1
16 11391-G1 HOSE CLAMP, 1 1/47 ..ottt s e e 1
17 70183-G01 BELLOWS ...t st e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt et e e s e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoeiieiieeeeeeeeeee 1
21 70297-G01 GEAR PINION ...ttt 1
22 15112-G1 BALL BEARING ......ooeiiiireeieeere s e s 1
23 70190-G01 EXTERNAL RETAINING RING ........oooiiiieieee e 1
24 70298-G01 STEERING RACK ... ..ottt e 1
25 70192-GO01 RACK BALL END ......oriiiiiieecreree e s ee e e e e 1
26 00532-G8 NUT, 7/16 = 20 .t 1
27 18456-G1 GREASE FITTING, 90°....c i s 1
28 70466-G01 RETAINER ...ttt 1
29
30 70184-G01 IDLER .ot e e 1

Service Parts Manual Page N-2



l STEERING Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. ettt s 1
32 70195-G01 THRUST WASHER, 7/8" ...t ceertee et entee s see s essee s sen e s s n 1
33 00734-G6 [0 LU U B SR 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..oeeeieceeee ettt e e s 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ..cccoovvvceereeennne 1
37 14322-G3 STEERING SHAFT ...ttt e s e s s aneea s 1
38 70333-G01 STEERING COLUMN ...ttt 1
39 70558-G01 L0101 I T 1
40 00550-G1 LOCK NUT, 1/4 = 20....eieiecceeereeeeeeieeeseeeseeeeesneessaee e s sneesseee s sveeaseeessveessnnes 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evteiiiiciieeeeeiiiie e seiiie e e e sieae e e ssseee e e s senenae e s sanraeaesnans 2
42 01022-G01 SCREW, #6 - 20 X 5/18" LGi..coiiiciiieei st te e e ee e eae e sesneene s 1
43 70223-G01 11 4 I 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......ccoooiirieererieeeeee e 3
45 00878-G1 LOCK WASHER, 3/8".....ctiiii ittt eite e ene e se e seaa e e 3
46 70466-G01 RETAINER ...ttt e e s a e s e e e a e e e 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) ....ccccocvveieeieeenrceeens 1
48 * STEERING COLUMN BUSHING .......c.ccoiviiereereerieerseee s eeeesee e s 1
49 * SHAFT SEAL.... ettt s s a e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG oo s ceeeeceee s cee e et veee s s see e ssiee s sneesseee s snse s e s sneeens 1
52 00734-G3 LOCK NUT, 7/16 = 20 ceeiieeeceeee e ectie s stessee e s ssve e e see e ssssee s s saaesssee s ssnneesseeessasneens 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98) ........... 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.)........ 2
55 00566-G2 LOCK WASHER, 7/16"......c oo ectee e cee e steesesee s e see e sssee s snn e ssse e s sasa e s en s sreeenns 3
56
57 71948-G01 STEERING WHEEL .....ooe ettt s 1
58 71949-G01 1= PR SR 1
59 71950-G01 L0 I =10 7 {5 SR 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..o eceee e ceeectee s see s stessesee s e see e ssvee s sne e ssse s snna e s en s saneeenns 1

Page N-3 Service Parts Manual




I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....oeiiiieeeeeeeeeeeeeeee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...t e 1
68 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...t e 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
74 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 2
75

76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 2
77

78 50209-G2 SLOTTED NUT, 7/18 = 20 ..cceirrereireereceie et e s 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 1

Service Parts Manual Page N-4



Electric Vehicle

™\

s

Nz

7

_/‘/'/.\./‘

| TOW BAR, PERMANENT

Service Parts Manual

Page P-1




| Electric Vehicle

1 - Includes Items 2 - 22 39 27
23 - Includes items 24 - 42 H T 08
33 - Includes itmes 34 - 42 !

29

Service Parts Manual Page P-2



| TOW BAR, PERMANENT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75304-G01 TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 2 - 22) ..o 1
2 75299-G01 TOW BAR ....oreeciinitiectrrecree e ceieresereecsessste s e e e s s e e mse s saeesssssnessssnnessaned 1
3 75302-G01 UPPER PIVOT ...ttt etee et et e st e s aressssse s ensan s s s sannesas 1
4 75291-G0t LOWER PIVOT .ttt e tee et e s et e e s esesesssse e ssan e s s naneeas 1
5 00410-G8 BOLT, 1/2 - 20 X B LG cceeereeee ettt e e e eseeesssaeessseeesssnanassas 1
6 00675-G3 LS | = T 2 TR 1
7 75339-G01 SPRING WASHER ........ooiieeerrieectree e eee s etee e ee s e sesne e e e s e snen s 1
8 00571-G5 WASHER, 1/2" ....oeeeereeeetteereeeetes ettt ee e e eesss e e ssseee s e e s neas 1
9 11098-G8 LOCK NUT, 1/2 = 20 ..ot eecciieeeeccrereevettverecessnses e esssnsssesssesssssessssesns 1
10 75362-G01 LATCH STOP ..ttt steectir e reerreteeesee e e sbee e steeessse e e s mneesesnesessssesssssnneens 1
11 75340-G01 DELRIN WASHER, 3/8" ... eeeeerceeeecreeriteecete e e e e sneseessnnesssnes s ssensenns 2
12 75360-G01 PIVOT PIN ..iircteeriiiscereeseesenstssiseeesseeresneesssseessesessssssasesssessssnsesessnsesseses 2
13 13571-G7 SPRING PIN ...eeirieeiicrininrereeeeeeseensssesnsireersressesesessssessesssessessssesssnsesesnseens 2
14 75303-G01 LATCH. .ttt e cereeeerntrevesarre e srossbbesesssssbassesssnnsneecasessnnsensssens 1
15 20852-G2 COMPRESSION SPRING .......oooiiieeeeeceee et ee e eeseereseenae s ens 1
16 25661-G02 CUP WASHER ...t cttrstecrceeccrtterrrrre e e s e s reereeertesesssse s sessesesenns e e e mneens 1
17 13005-G4 SHOULDER BOLT, 3/8 X 1 5/8" LG ....oeeeeeeeeeeeeereeceeee e ceaneeens 1
18 75370-G01 LABEL (WARNING) ......occciiieetircestereeeeereteeecreeeeetes e esareeeerenessenmeseesnessssnnseens 1
19 75338-G03 MALE STOP ...ttt ettt e sccere e e tee e s e seense s eessssssssesenssssssenesessns 1
20 12547-G4 SCREW, BMM X 30 MM ......oiiieeceieeeeeeecee st rveeeste e s e e e s e e e nesansnnesens 1
21 00565-G8 LOCK WASHER, 5/16" .....ueteeetireiiercirrctresteresceee e sreesecsasesssseseessesesssnnneens 1
22 00520-G3 ACORN NUT, 5/16 - 18....oeeeeeeeeeeecereeierrtee e ctee s enteeeeses e er s e s e 1
23 75308-G01 TOW BAR HITCH (TOWED VEHICLE) (INCLUDES ITEMS 24 - 42) ............... 1
24 75305-G01 |10 TR 1
25 75292-G01 PIVOT BOLT ..ttt et s eeeertesesateet s et s e s e sesesse s e s eessnnsaseseaannnnsnsessenns 1
26 75309-G01 THRUST WASHER ...ttt neenerraeeeeeaeesssassverssennnarens 2
27 75342-G01 WASHER, /4" ...ttt e ere e e s s e e e s s rannee s e s s s vnnnas 1
28 00518-G8 CASTELLATED NUT, 3/4 = 16...uuiiiiecieieeeeiienreceisiereessesseeesessesssnsssscesaesnseees 1
29 10387-G1 COTTER PIN, 1/8" X1 1/2" LGi...eveeeieeiieeceeciiinteeteeeeeersseeesevens s ennaesrasesasseen 2
30 75307-GO1 BEARING ...ttt cciciverrreeeeissescsvereerteesesessessssnsnnnsssnsnseramsnessassesanesss 1

Page P-3 Service Parts Manual



| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TOW BAR, PERMANENT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00566-G6 LOCKWASHER, B/4" ...ttt s s ee st e e e e e e s e aees 1
32 00533-G8 INUT, B4 = 1B ettt s s s s st a s s s sab st e e seesenameeeensassnnnnd 1
33 75306-G01 TIE ROD (INCLUDES ITEMS 34 - 42) ....uoveeeeeceeeeeeeceeeeeeeeee s eeesessaeesn 1
34 75287-GO1 STEERING LINK ... ecereeeveeeree st sesne s e s sssssosan e e res e 1
35 27205-G01 TIE ROD END (LEFT HAND THREADS)......cccoeiieeeeeeeeeceeeeeeaneeeaans 1
36 * JAM NUT, 9/16 - 18 (LEFT HAND THREADS)......ccoeeeeeeeeeerecerenans 1
37 27205-G02 TIE ROD END (RIGHT HAND THREADS)) ..cooiiieiieeevrereeeeeeeeen 1
38 * JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) ......ccceeveeecreeeerreeeneee. 1
39 10389-G3 GREASE FITTING ...t eettre s ceenvee s s es s s s s sannns 2
40 50641-G1 RUBBER BOOT ...ttt srtetee et mmeee s s s ssanesss s snanaens 2
41 50209-G2 CASTELLATED NUT, 7/16 - 20.....uuuteiieeceiiieieeciteiereeccvenevesesnenssesssnns 2
42 10387-G2 COTTER PIN, 3/32" X 1" LG ceeoiiieeeeccreeeeeenertreesesvesesecssssasesesesnanes 2
43 75318-G01 MOUNTING PLATE ...ttt snssrs e tese s e snecsnesassenses 1
44 75319-G01 STOP MOUNT PLATE ....coctiieieerceecinresitesscteseseeesseesssreressenesssseasssssssasesssessas 1
45 16705-G1 SCREW, 1/4 - 20 X 1" LG cceiieieitieereitreessenneeeeeirtrere s serresee s s e s sanenesess s mnnnness 3
46 00891-G2 LOCK NUT, 1/4 - 20 ..ottt ettt e secretese e ree e s s e nneeassssasasesenssssssnasenns 3
47 75338-G02 FEMALE STOP ...coiiiieitiecrteercreit e sttt resseete s sesnn e s see st ee s s s e s e e e e s sasnnnsassanann 1

Service Parts Manual Page P-4




| TOW BAR, CASUAL

Electric Vehicle

Page P-5 Service Parts Manual



| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TOW BAR, CASUAL

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 75033-G01 CASUAL TOW BAR, (INCLUDES ITEMS 2 - 15)...uuivcerceerrereee et 1
2 * TOW BAR ...eieiictirernrerietissesseessatsseersreeasasessssessssestesebsesssnesanesesssssnsssnns 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN)....cocvvvrtreereeerecreeeneenee, 1
4 75060-G01 COUPLING .....ooreereictiinetrcresrerrie s cnee s rtee s e e e sasescstee s smee s ntessssessssssnesnnes 1
5 * LOCK PIN....coirierreeerertrnsaeeessetnitiersrtereeresaeaseesssesssssesessesesnnesessssessssssnes 1
6 75065-G01 COMPRESSION SPRING .....ccceiieiereceiecereeeeeceteeee e e ee e s aee s ned 1
7 00922-G2 WASHER, 3/8" ... riireeroeeerceteinerrnee s eetr e s ctesssne e s eesseaseseseesssesesessssnseens 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG ettt eeteee ettt e ssee e sbe e 1
9 75068-G01 SAFETY PIN....o ittt st s e s ae e e see s e as e s aee s e nr e e s nseessoned 1
10 14869-G5 WIRE ROPE ...ttt ettt s s ceeesente s sbee e e e e sree e sssansesssnesenes 1
1 16783-G1 FERRULE ...ttt reteee et e et e ste e s e e s sse e s sssesesesn e e e nmee e s saseeessnnes 3
12 75067-G01 FERRULE ........cooterccteeeteniteesceeeecietesnerreeeersseseesesssnesseeessssssesnsnsesessessssnnes 1
13 75035-G01 HEX HEAD PLUG........cccttiiiteeitmiecireerteeeciesecieesseneesstesesnes e ese s e esreessnnnres 1
14 14869-G3 WIRE ROPE .......oootteeteerttreiteeiieere e e ser s seresreas s eesseesestae s sesseeeessreeesnnnnesn 1
15 * LABEL (WARNINGY) .......cocrericrerereirretieiessneesiresseressessresssessessesssassssesssssssns 1
Service Parts Manual Page P-6




Electric Vehicle

SUN TOP

>~

7
DETAIL A

1 - Includes items 2 - 19

DETAIL C
(FRONT)

DETAILB

Page Q-1

Service Parts Manual



| Electric Vehicle

WEATHER PROTECTION, GOLF CAR

/E Front Top Strut

29 24
=
22

Setscrew

Rear View Mirror

SPLIT WINDSHIELD

Service Parts Manual Page Q-2



WEATHER PROTECTION, GOLF CAR

Electric Vehicle

WEATHER ENCLOSURE

Page Q-3

Service Parts Manual



| Electric Vehicle

WEATHER PROTECTION, GOLF CAR

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75040-GO1 SUN TOP KIT (GOLF CAR) c.creeieieireenirteserceeseneetes et et essasesess e seneneenses 1
2 27069-GO1 SUN TOP ..ottt csessr e st s e st e ese e me et e st e sseneseesnenand 1
3 75045-G01 FRONT STRUT ...ttt sse v s esaasa e s 1
4 71056-G03 BOLT, 5/16 - 18 X 2 1/8" LG ....cceeiiiriircriiccecec et 4
5 00905-G8 LOCKWASHER, 5/16" ....uiouiiiietrrenirrrnrecectreenr ettt e e e resnasaeeas 4
6 75048-G01 SPACER, 172" ittt creeeree st st ee s 2
7 00570-G2 WASHER, 5/16" ...ttt et 6
8 75343-G01 REAR STRUT (DRIVER SIDE) ......ccovviiniiiiicieecenenccneeeeeeesree e 1
9 75343-G02 REAR STRUT (PASSENGER SIDE) ....cooimirerrerreienieceree e 1
10 00439-G6 BOLT, 5/16 = 18 X 1 3/4" LG ...ceevviiiiriinientec ettt esee e ee s 4
11 00571-G2 WASHER, 5/16".....c vttt ettt st e n e 8
12 15121-G1 WASHER, 3/8" X 1 1/4" ..ottt see s sesnene 2
13 11098-G6 LOCK NUT, 5/16 - 18.....cueiiiiiiciiiiiitcninncstenee et sareseasse s ae s 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)......cccceeotercireireerrnrrereennd 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).......ccccovevvrvercrrreracrnnns 2
16 00559-G7 WASHER, 174" ..ottt ettt sttt e 8
17 75051-G01 SPACER ...ttt 4
18 00891-G2 LOCK NUT, 1/4 = 20...ciuiiiriitiiiinieiiieirer et enes e seeeeressnee s st ee e e se s 4
19 19853-G1 END CAP, 1" ottt ettt et 2
20
21 19528-G2 REAR VIEW MIRROR KIT ..uuviiiiiiiiiiniiniiiiienrre e ceeenresatesaenecsesenesaens 1
22 19496-G1 REAR VIEW MIRROR ...ttt st e seme e e et 1
23 19502-G2 SUPPORT BRACKET ...ttt sttt nsesmeeneens 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....cccvcevrrecercrccenseenenand 1
25
26 75513-GO1 WINDSHIELD KIT, (GOLF CAR).....cocoviiiriiiniinintencirenensiennte it e ssaesenenns 1
27 * WINDSHIELD ...ttt sttt n e s 1
28 EGWHC12 SASH, 26" LGttt et e e e st s neee e 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL)....ccociiireniererecreennd 2.
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....ccoocvitmniininiiiiiiiiinrreceneneneneneend 4

Service Parts Manual Page Q-4



‘| WEATHER PROTECTION, GOLF CAR

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 EGWHG13 RUBBER GROMMET .......oooiiiieircictiticreee e sesne e e 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cevevieeereeeeireeeereeeeeee e, 2
33 | EGWHL-14 LABEL (SAFETY) cvvreeveneeeeeeeseeeesseseseesssssessseesseseessseesssessssseesssesesssses s 1
34
35 75514-G01 WINDSHIELD KIT, SPLIT SCREEN (GOLF CAR)....cccceovrrrirriernrrereerreeseneend 1
36 * WINDSHIELD .....ociiiiiiiiintininiceemeee et seesee st e e s e e s e s e s ve s e asee s 1
37 EGWHC10 SASH, 12" LG ittt seesete e st st sse e ssaenneens 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL) ...c.cccovrecereenieeereceeens 2.
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)........cccccivteiiiniereeeecereeernre e e eeens 4
40 EGWHG13 RUBBER GROMMET .....ooiiiiiiincrcrcneerecenererecsesasesesea e e e e eemeeenesssesnnnens 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....c.coveetrercrercrereeeeereeenieeeneene 2
42 EGWHL-14 LABEL (SAFETY) cetoii e crcercenneeecrrtesetstestestestesesseeesseee e e ae s seasae s saeassnns 1
43
44 75078-G01 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .......ccccocvcenceinennee, 1
45 75079-GO1 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..............cccue...... 1
46
47 75191-GO1 BAG COVER AND RAIN CURTAIN KIT ..ot eerteeeee e e e e 1
Page Q-5 Service Parts Manual




| Electric Vehicle WEATHER PROTECTION, GOLF CAR |

RN

Service Parts Manual Page Q-6



| WEATHER PROTECTION, 4 CADDY

Electric Vehicle

10

SUNTOP

1
\{ﬁ
/7

oA

b
i

Q%

13
DETAIL B

DETAIL D
(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)

DETAIL A

14
(Outside Tubing
On Sun\Top)

DETAIL C
(FRONT)

2,3
(Passenger
Side Shown)

Page Q-7

Service Parts Manual



Electric Vehicle

WEATHER PROTECTION, 4 CADDY

/2\5 Front Top Strut
23 26

/ =1

Setscrew

Rear View Mirror

WINDSHIELD

SPLIT WINDSHIELD

23 - Includes ltems 24 - 26
28 - Includes ltems 29 - 35
37 - Includes Items 38 - 44

Service Parts Manual Page Q-8



| WEATHER PROTECTION, 4 CADDY

Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75123-G01 SUN TOP (4 CADDY) (INCLUDES ITEMS 2 = 20) ...eveeieeieeecceereeereecee e 1
2 75074-GO1 REAR STRUT (DRIVER SIDE).....ccovtumieiiiiiiirecereeceeeeccvteeseseeee e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) .......ccccoveiiteneniineeriresreressseessssessssessnses 1
4 00665-G5 BOLT, 3/8 - 168 X 1 3/4" LGi....uuttireeeeeereecee et ee e s ene s sneee e eesesnneaeand 4
5 00679-G1 WASHER, 3/8 ....vieeiiireiieeietrciereereestteeestte st e e e s e nees e sesessnnn e e s sneensnnes 18
6 00771-G5 WASHER, 3/8 .....cccieiirnireereereeiirisaeeessneesitesesseessaneassssessssnsesssssesssssnessssses 4
7 00891-G5 LOCK NUT, 3/8 - 16....uveiiceeeieririnreeseceeesrrinsressssensessrssssnessssssesasssesssssssnssans 10
8 19853-G1 END CAPR 10 e crercertersnesecaressreesssreessssasessstesssanessssseasssssessessasassnns 2
9 75125-G01 FRONT STRUT ..ottt sttt ee st s e sease s saaesesae s e s 1
10 71056-G03 BOLT, 5/16 - 18 X 2 1/8" LGi...uvtreeeerreeereeeeeieercrereeeeseaesesesseeseessnesessnnessans 4
11 00905-G8 LOCK WASHER, 5/16" .....cooicrirerirerrrrerercretrinnreesesrerisssseessassessssasassssssasssnessnns 4
12 75048-G01 SPACER, 1/2" ..eeeereeeeerrrerveriineeseseeeeseesesinessseessseresssrssssessssseranseesssssansessssens 2
13 00879-G1 WASHER, 3/8" ....ceerieiiriireereerenirerseeeesseresiriesssseeesssserssasssssssssasasnseesssnsesessens 4
14 27604-G01 SUN TOP ..t reccrre e rrsscsecsaressrescsetessseesasarasessesasssssessssssnansssseens 1
15 00674-G8 BOLT, 3/8 = 16 X 5" LGi....ieereevieerreccrteresieee s seete e e e remeeee s sesememnessesesnaneeessnannns 2
16 18716-G1 SPACER ...ttt sttt e s e s e s e raer e e e ene s aseaaeeres 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL).....ccocoiviivvreeerriensnrerecsereesrneeseseneesenns 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL).......cccceciirrrrenrecrrirrnrnnneenns 2.
19 00665-G6 BOLT, 3/8 - 168 X 2" LGi..c.icvrercirirrnerecceeersrissinececsreresssesssssenssessuessassessasssesssns 2
20 24647-G1 Y 0 = T 1 TR 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .....ccceecvvrreceereceeeeecenenn 1
24 19496-G1 REAR VIEW MIRROR .......otiiiiiticnrireceeessienirenessieressssessssssssssssssesssnnensessasses 1
25 19502-G2 SUPPORT BRACKET .......cccciicriirrreencrerecireeneresseressemesecsaresssnneassenenssesssnsens 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....cccveeecverrvueeeesnreecseranenns 1
27
28 75513-G02 WINDSHIELD KIT, (4 CADDY) (INCLUDES ITEMS 29 - 35) ...ccocvecerreereceeeeennn 1
29 * WINDSHIELD ...ttt remeerremeceeseeree s ssnes e s semee e s e sesasnne s s e sesssanes 1
30 EGWHC12 SASH, 28" LG .coieeeeeireeectete ettt ressseers st e s s ene e s e erae e renmaeae s e s nnnna s 2

Page Q-9 Service Parts Manual



| Electric Vehicle

WEATHER PROTECTION

4 CADDY

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,

GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL)....ccvevvevereeeeeee e 2.
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)...ccuuvieeeeeeeeeeeeceee s 4
33 EGWHG13 RUBBER GROMMET ...ttt eemre s essmene s ssessasnees 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....ccceecirereereeeeeereeeeeeee e 2
35 EGWHL-14 LABEL (SAFETY) weeecveieirtiiiiereiirrcreeeeasesesaeeessee e e sreeeetr s esensessssseesssnessnsees 1
36
37 75514-G02 WINDSHIELD KIT, SPLIT SCREEN (4 CADDY)

(INCLUDES ITEMS 38 = 44) ......oveiieeeeeeeteeereee et e e e e e s ssanessssmnes e 1
38 * WINDSHIELD ........utttirierereeeenitininetecserreerraseesaesaeessseeessseessssneessesrsesessnssens 1
39 EGWHC10 SASH, 12" LG ettt ettt ee e e st te e s cssesssee s eessneesaessensnnns 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL)......ooeveeeeeecee e 2.
a1 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)...cccuvteettieeceeee et ereeeeeeees e 4
42 EGWHG13 RUBBER GROMMET ......ccciiiieiiectreeceeeecteeesntte e e esssm e s sseesessaes 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).c....oeeeieieeeeecreeee e, 2
44 EGWHL-14 LABEL (SAFETY) cueieeeeiieeiecitite e ciiereeeneere s sses e sessssseeeressssasesersssssnssenes 1

Service Parts Manual Page Q-10



| WHEELS AND TIRES Electric Vehicle

1 - Includes ltems 2-4
5 - Includes ltems 6-8
9 - Includes ltems 10-12
13 - Includes ltems 14-16
17 - Includes ltems 18-20

Page R-1 Service Parts Manual



Electric Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP
23

8" CHROME HUBCAP
22

GOLD / SILVER SPOKE HUBCAP

24
25

Service Parts Manual

Page R-2



| WHEELS AND TIRES Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G09 | TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 24)....oeveeeeeeeeesereeeseseesessseesesssssesseesesssessssssesssssesssssssssss AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 - 8..cvveomreeererreesreresseeseeessesssessessesmseseee AR
3 15169-G1 WHEEL RIM (4 LUG).cocvemmeeveeeeenereeeesseseessasssessseeessesesssessesssesseeesesssesessas AR
4 11657-G1 VALVE STEM .....ooooomsresesmmeeeeseesesesesesesesessssseseseseseesesesssesssesessssseesssssesseed AR
5 27772-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 6-8)...ccvvenmeereeeeerneeeereesseesesessssessesssesssesesssessesessssssssssssssssns AR
6 27772-GO7 CARLISLE TIRE (TURF SAVER 18 X 8.5 = 8) ..euvuuevvveresesrerseseseeesseeeeseseenen AR
7 15169-G1 WHEEL RIM (4 LUG) oevvveeoneeeeeeeeeeseeemessesesessessssssssesseesesessssssssesssssessseesseens AR
8 11657-G1 VALVE STEM ... veoveeeeeeeeeeonesessseeesesesesssmessesssssesesessssesessesssssessesmssessensssseee AR
9 27775-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 10-12) ceverrerveeeerneeeeeeessseseseeessesesseesesesesesssesssessssesessesesensen AR
10 | 27775-Go2 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X 8.5 = 8) cvvvveoureeeeererereessesssesesene AR
11 | 15169-G1 WHEEL RIM (8 LUG) ccevvvveeereeeeeerseeeememesesesesmesessesessssssesseesssseseessessesmsssssssses AR
12 | 11657-G1 VALVE STEM ....ooooeoeeeeeeeeseeeeeeseseseesesssssesesssessesssesenessssssesesessessesesensssssenses AR
13 | 27772-Go2 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 14-18)..convrvveereereeeeemesessessmessesssseesssessseessssssseessssessmsseseseneen AR
14 | 27772-Go6 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) cvvveeemerevereeeeeeerseeseresseeeeeeseeeee AR
15 | 15169-G1 WHEEL RIM (4 LUG) .ceoomoeeeeeeoeereeeeeeeassseseemmsesessseeesseseseeseseseeseseesmmsssssenens AR
16 | 11657-G1 VALVE STEM .....coooneeeeeeereresoneessessseesesssesesssesssssessssssssenssssensssssmsesssemssseeed AR
17 | 27772-Go4 | WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 18-20)...0vvnueveveeereeersseseesesesesseseesseseesessereseessesseseessseseenens AR
18 | 27772-Gos CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8) .....ovoeeumerererseesssreeseseeesseseeeemesseeens AR
19 | 15169-G1 WHEEL RIM (4 LUG) ecvvveenmeeeeeeeeeeeseemsseeeseseessssssssesseesessesssessesesssesesesseesenens AR
20 | 11657-G1 VALVE STEM ..o eereeeeseseeseesssssesssesssessessssesessssesssssssessseessssesesnessssens AR
21
22 | 14913-G** | 8" CHROME HUBCAP (OPTIONALY.....ocomevemeeeeseemeesseesseeresesssseseeeeesesoseeenessen AR
23 | 16042-G** | 6" CHROME HUBCAP (OPTIONAL).....ceeeemmeerseeeremeeseesesseresessseesesesemssseseneseee AR
24 | 19241-G** | GOLD SPOKE HUBCAP (OPTIONAL) ....o.ovememeeveeeseesseeresessereseeseeesseseeneseee AR
25 | 19241-G** | SILVER SPOKE HUBCAP (OPTIONAL) w..vvoveemeereeeeseseeeerssesssmeeseesesssesseeesnee AR

Page R-3 Service Parts Manual



SPECIALTY PRODUCTS

__SPECIALTYPRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIALTOOLS Part No.
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ....oo.eeeeeeeeeeeeeeeeseeseeesssesseeeseeeseseseseseeesseees s sss s 28251-G01
BATTERY MAINTANANCE KIT ......oooiooenieeeeeeeseeeeeeeaeseeeseseesessssesessessesesseesssessessesesssaeseseseessessesesessessessssses 25587-G01
CURRENT INDICATOR «..cereeoeeeeeeeeseeeeeeveeesesesesessesessesesessesessesssesessesessssesesessseesssessssasessesssensesesessesssessssens 16489-G2
DIGITAL MULTIMETER er-eeoeeeoeeeeeesseeeeseeeeeaseesessesesssesessssassseesessesesessesesseseeesessseesssessssesessesesesssesesessees 27481-GO1
CRIMPING TOOL «cereeeeeeereeeeeeesseesseeseeesesessessssesessesesseseessesasseassessessmesesesessssesseseasenessemsesesseesesnsesesssasessssens 27765-GO01
SLIDE HAMMER
(AXLE/HUB REMOVALY .ceveereereveeeereseeeeeeeenesecessessseresesesesssessssssessmsessesessessesessssssesssesesessessssessseessmsseensssesses 15947-G1
SLIDE HAMMER
(AXLE REMOVAL ONLY) w.eoreeeeeeeeeeeeseeeeeeeeeseeesemasesesesesesseesssssessesessesesssseessseeesesmssssssesasessesesseessessesens 18753-G1
PAINT
HUNTER GREEN - TOUCH-UP PEN ......ooeeeeeeeeeseesesesesseeeessecsesesesessseesesessessessessssesssessseessmssssesseessesseeees 28432-G02
CHAMPAGNE BEIGE = TOUCH-=UP PEN «....oeeeeeeeeeeeeeersseseeseeessssessssesessesesesssessessesessemessessssssesseesseessees 28432-G01
HUNTER GREEN - 12 OZ. AEROSOL ......oeoceeeeeeeeveeeeesseeseesseseesssssssseseesseseeesesesesesessesesessesessesssesssseseens 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL .....veeveeeeeereseeeeseeeeseesessesesseseseessssseessassessssesssesssessseessesesesseesssos 28140-G15
PERFORMANCE PRODUCTS
FORMULA 40 VINYL-COAT® = WHITE ....ooeeereeerreeeeeeeeeeseeseeeseeessemseseseesesssesesesesesssssessssessseeseeesssesssessene 28166-G01
“PLEXUS’® CLEANER, 7 OZ. (FOR WINDSHIELDS) .....ooveeeereeereeeeeeresesseeseessseesesessseesessemeseeseeeseessees 28433-G01
“PLEXUS’® CLEANER, 13 OZ. (FOR WINDSHIELDS) .....cereemneeeemeeerseeeserereeesseeesesessessseseessesssesssseseees 28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL ....eeeeeeeeeeeeeeeeseeeeseeesessesesesesesesesessessesesesessessssesesesasasesesenee 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ....eoreeeeeueeeeseserereseeeeseseeseseseessssesesessseseseseeenes 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL.c...oo evmvverevereeeeseeseeeressessseseresesseseseesesseseseesesesssesesssesessssesees 75502-GO1
PENETRANT/LUBRICANT, 15 OZ AEROSOL .....ceueceeevereeereeeseeeessesesesesessseseseseesssessenseessesesesesese st 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .....ouverveeeeeeeeereeereeeseeossesesesseesesesseee 75504-GO1
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID........ oo eoueeemeseeresererseeeseeeseeesesemessesssessseressesesenessees 75505-G01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER.......c.uveeeeeeeeerenseessrssessesessseessemssessssssesesesssssesenes 75506-GO1
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER ......ovveoveoeeeeseresesesseeeseeresserosesesesessens 75507-G01
MULTI-PURPOSE VALUE PACK ..covverevereeeeeereseeeseeessssessesssesesesseessesasesssessesseseseseesessssessseseesssesssesesesssenesenes 75508-GO1
* BATTERY PROTECTOR, 4 OZ AEROSOL « WHITE LITHIUM GREASE, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL +« CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



___ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO. LOCATION IN MANUAL
SUN TOP KIT, GOLF CAR...cooevrevrrerrteiieereie e 75040-GO01......unun. See Weather Protection, Golf Car Section
SUN TOP KIT (4 CADDY ONLY).c.ccrieiierieeeeerceenaees 75123-G01 ...ccoccrernes See Weather Protection, 4 Caddy Section
WINDSHIELD KIT, GOLF CAR.....ooeverreeeeeeeeeceeenne 75513-GO01 ....cveevveee See Weather Protection, Golf Car Section
WINDSHIELD KIT, 4 CADDY ONLY ...cccceovviernerrrranenane 75513-G02.....ccevvvuree See Weather Protection, 4 Caddy Section
WINDSHIELD KIT, SPLIT, GOLF CAR ......cccoovveevnnnnn. 75514-GO0T ......cuuuuneee. See Weather Protection, Golf Car Section
WINDSHIELD KIT, SPLIT, 4 CADDY ONLY .......cccoueuuue 75514-G02....cccuvevuneee See Weather Protection, 4 Caddy Section
SAND RAKE ...ttt ettt srnesree e 14735-G1 ..oueeerreeenneen. See Body and Associated Parts Section
TOW BAR KIT (PERMANENT USE) ......ccccovvcereereennes 75310-GO01 ......ounnn... See Tow Bar, Permanent Section
WEATHER ENCLOSURE (3 SIDED).......cccccceceereuueen. 75078-GO01 ......uuun....... See Weather Protection, Golf Car Section
WEATHER ENCLOSURE (4 SIDED).......cccccovveevvennnne 75079-GO1 ........oveeeene See Weather Protection, Golf Car Section
REAR VIEW MIRROR (REQUIRES SUN TOP)........... 19528-G2....ccueenveeee. See Weather Protection, Golf Car Section
MESSAGE HOLDER KIT (REQUIRES SUNTOP)....... 75094-GO01 ................. See Body and Associated Parts Section
HOURMETER.......coo e ceeeeerttnserercieieseeeesemeecnnenns 75114-G02.........ccve. See Electrical Section
COOLER JUG / BRACKET KIT .......coovcveeerevencrenecnunnns 75170-GO1 ... See Body and Associated Parts Section
BAG COVER / RAIN CURTAIN KIT .....ccoceeviereecerennn. 75191-G01.................. See Weather Protection, Golf Car Section
ASHTRAY KT ...t reen s crcmnes e s nee s 75109-G02................. See Body and Associated Parts Section
TURNSIGNAL KIT ..coveeiiiiireicrenniiererecrerersseneessaenenans 75107-GO2.....ccocvveenene See Electrical Section
SANDBOTTLE .....cviiircceerccerrcceereenreesnceesesenessvanerenseens 75009-GO1 ................. See Body and Associated Parts Section
8" CHROME HUBCAP......correcccrrerrerccrerrenneensnseesonenens 14913-G™....oevvvveen, See Wheels and Tires Section
6" CHROME HUBCAP .......ccootivrrrcrincreerersseercveenneeeens 16042-G*......ccvevvvenen. See Wheels and Tires Section
GOLD SPOKE HUBCAP ......covcvreretcrieermrrreerenesineessens 19241-G*....oevvevrreenenn See Wheels and Tires Section
SILVER SPOKE HUBCAP .......euiiiiiccireeereceereencneeeean 19241-G*.....vvevrennnen See Wheels and Tires Section
4-CADDY KIT ..ocvtiiiiiricrniineeiiniinciesesesssssessssssnes 74150-GO1 ......ccoueeenne See Body and Associated Parts,

Seating, 4 Caddy, and Rear Suspension

Sections
CENTER BASKET .....cceeiiieireceieninirecceressneessssnessssenss 75003-G02................. See Body and Associated Parts Section
SIDE BASKET ....cooeireieiteeiee sttt eeesaes e 75007-GO2......ccoeuvenee See Body and Associated Parts Section
TWO BAG ATTACHMENT ... 75183-GO01.....ccceeeeeee See Body and Associated Parts Section
CONVERTIBLE CARRIER KIT ....ccccvveierrrrcrnencenererennenn 75179-G" e See Body and Associated Parts,

Seating-Convertible Carrier, and Rear
Suspension Sections
4 BAG ATTACHMENT ...cooiiireeccrcteermeeceee e 75335-GO01 ........ueeenee See Body and Associated Parts Section

Appendix - B Service Parts Manual



ACCESSORIES

Notes:

Service Parts Manual Appendix - B



__ACCESSORIES

Notes:

Appendix - B Service Parts Manual



[EZGO]

a EEERE Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover.ps
	

	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	B_Battery Charger
	

	
	
	
	
	
	
	
	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	
	
	F_Electronic Speed Control
	

	
	
	
	ESCDCS.ps
	
	
	
	

	F_Electronic Speed Control - HD
	

	
	G_Electric System
	

	
	
	
	
	
	
	
	
	
	
	
	H_Electric Motor
	

	
	J_Front Suspension
	

	
	
	
	K_Rear Axle
	

	
	L_Rear Suspension
	

	
	M_Seating & Bag Holder Golf Car
	

	
	
	
	M_Seating 4 Caddy
	

	
	
	
	M_Seating Convertible Carrier
	

	
	
	
	
	
	Steering.ps
	
	
	
	

	P_Tow Bar Permanent
	

	
	
	
	P_Tow Bar Casual
	

	
	Q_Weather Protection Golf Car
	

	
	
	
	
	
	Q_Weather Protection 4 Caddy
	

	
	
	
	R_Wheels & Tires
	

	
	
	Specialty Products
	

	
	Accessories
	

	
	
	
	

